GT S Global United Technology Services Co., Ltd.

Report No.: GTSL202204000115F05

TEST REPORT

Applicant: CTOUCH Europe B.V.

Address of Applicant: Achtseweg Zuid 153R, 5651 GW Eindhoven, The
Nederlands
Manufacturer/Factory: CTOUCH Europe B.V.

Address of Achtseweg Zuid 153R, 5651 GW Eindhoven, The
Manufacturer/Factory: Nederlands
Equipment Under Test (EUT)

Product Name: Wireless AC Module
Model No.: 01WIMRA

Trade Mark: CTOUCH

FCC ID: 2APQQ-01WIMRA

Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407
Date of sample receipt: March 28,2022

Date of Test: March 29, 2022-April 2, 2022

Date of report issued: April 6, 2022

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

=R
o,
(, oA

Netre. J

RoYjsondo .
Laboratory Manager
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and the signatures of compiler and approver.
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4  Test Summary
Test Item Section in CFR 47 Result
Antenna requirement 15.203 Pass
AC Power Line Conducted Emission 15.207 Not Applicable
Conducted Peak Output Power 15.407(a)(3) Pass
Channel Bandwidth 15.407(e) Pass
Power Spectral Density 15.407(a)(3) Pass
Band Edge 15.407(b)(4) Pass
Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:

1. Pass: The EUT complies with the essential requirements in the standard.

2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

No. | Item Measurement Uncertainty

1 Radio Frequency 1x10-7

2 Duty cycle 0.37%

3 Occupied Bandwidth 2.8dB

4 RF conducted power 0.75dB

5 RF power density 3dB

6 Conducted Spurious emissions 2.58dB

7 AC Power Line Conducted Emission 3.44dB (0.15MHz ~ 30MHz)
3.1dB (9kHz-30MH?z)
3.8039dB (30MHz-200MHz)

8 Radiated Spurious emission test 3.9679dB (200MHz-1GHz)
4.29dB (1GHz-18GHz)
3.30dB (18GHz-40GH?z)

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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5 General Information

5.1 General Description of EUT

Product Name: Wireless AC Module

Model No.: 01WIMRA

Serial No.: N/A

Hardware Version: 6PH0914610

Software Version: MT7663BU_mp1.4.1 202105142505501
Test sample(s) ID: GTSL202204000115-1

Sample(s) Status: Engineer sample

Operation Frequency: | 802.11a/802.11n(HT20)/802.11n(HT40) /802.11ac(VHT20)
/802.11ac(VHT40) /802.11ac(VHT80): 5745MHz ~ 5825MHz

Channel numbers: 802.11a/802.11n(HT20)/802.11ac(VHT20): 5
802.11n(HT40) /802.11ac(VHT40):2
802.11ac(VHT80):1

Channel bandwidth: 802.11a/802.11n(HT20) : 20MHz
802.11n(HT40) /802.11ac(VHT40):40MHz
802.11ac(VHT80): 80MHz

Modulation technology: 802.11a/802.11n(HT20)/802.11n(HT40) /802.11ac(VHT?20)
/802.11ac(VHT40) /802.11ac(VHT80):

Orthogonal Frequency Division Multiplexing (OFDM)
MIMO: 802.11n/ac

SISO: 802.11a
Antenna Type: External Antenna
Antenna gain: ANT1:2.0dBi

ANT2:2.0dBi

(PSD directional gain=5.01dBi, Power directional gain=5.01dBi)
Power supply: DC 5V (Powered by USB Port)

Remark: The EUT is only designed to be used in large-screen TVS and other products, not directly
connected to a computer
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 5755MHz 153 5765MHz
155 5775MHz 157 5785MHz 159 5795MHz
161 5805MHz 165 5825MHz / /
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected

channel see below:

Frequency (MHz)

Test channel 80211 a 802.11 802.11 802.11 802.11 802.11
i n(HT20) n(HT40) ac(VHT20) | ac(VHT40) | ac(VHT80)
Lowest channel 5745 5745 5755 5745 5755 5775
Middle channel 5785 5785 / 5785 / /
Highest channel 5825 5825 5795 5825 5795 /

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5.2 Test mode
Transmitting mode Keep the EUT in continuously transmitting mode
Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.
We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:
Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode Data rate
802.11a 6Mbps
n(HT20) MCSO0
n(HT40) MCSO
ac(VHT20) MCSO0
ac(VHT40) MCSO0
ac(VHT80) MCSO0
5.3 Description of Support Units
Notebook PC Mode Number: 500RSH
Remark: The computer used for auxiliary testing is only used for fixed-frequency control, and the
product cannot work normally if directly connected to the computer. USB extension cable is used to
connect EUT in the test, and the fixed-frequency computer is placed outside the shielding room.
5.4 Deviation from Standards

None. ‘

5.5

Abnormalities from Standard Conditions

None. ‘
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5.6 Test Facility

Report No.: GTSL202204000115F05

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in files.

e |IC —Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960
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No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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6 Test Instruments list
Radiated Emission:
A Inventory Cal.Date Cal.Due date

| T E M f M | No.

tem est Equipment anufacturer odel No No. e e
P A Sgr:; mAb”eerCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 24 2021 |June. 23 2022

i i SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 24 2021 |June. 23 2022
Double -ridged SCHWARZBECK
5 e oin MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 24 2021 |June. 23 2022
6 Horn Antenna ETS-LINDGREN 3160 GTS217 June. 24 2021 |June. 23 2022
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 June. 24 2021 |June. 23 2022
9 Coaxial Cable GTS N/A GTS211 June. 24 2021 |June. 23 2022
10 Coaxial cable GTS N/A GTS210 | June. 24 2021 |June. 23 2022
11 Coaxial Cable GTS N/A GTS212 June. 24 2021 |June. 23 2022
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 June. 24 2021 |June. 23 2022
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 June. 24 2021 |June. 23 2022
o AFS33-18002
14 Amplif 18-26GH Roh h TS21 .24 2021 .23 2022
mplifier (18-26GHz) ohde & Schwarz 650-30-8P-44 GTS218 | June 0 June. 23 20
15 Band filter Amindeon 82346 GTS219 | June. 24 2021 |June. 23 2022
16 Power Meter Anritsu ML2495A GTS540 June. 24 2021 |June. 23 2022
17 Power Sensor Anritsu MA2411B GTS541 June. 24 2021 |June. 23 2022
18 Widehaid Bl Rohde & Schwarz CMWS500 GTS575 | June. 24 2021 | June. 23 2022
Communication Tester
19 Splitter Agilent 11636B GTS237 | June. 24 2021 |June. 23 2022
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 24 2021 |June. 23 2022
21 BIEIRNg SCHWARZBECK BBHA 9170 GTS579 | Oct. 172021 | Oct. 16 2022
hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 17 2021 Oct. 16 2022
23 Amplifier TDK PA-02-03 GTS576 Oct. 17 2021 Oct. 16 2022
PV Si:::fyf:rew“m Rohde & Schwarz FSP GTS578 | June. 24 2021 |June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission

. Inventory Cal.Date Cal.Due date
| Test E Manuf Model No.
tem est Equipment anufacturer odel No NE Gt (o]
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 24 2021 | June. 23 2022
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 24 2021 | June. 23 2022
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 | June. 24 2021 | June. 23 2022
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 24 2021 | June. 23 2022
8 Absorbing clamp Ry MDS21 GTS229 | June. 24 2021 | June. 23 2022
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTS565 | June. 24 2021 | June. 23 2022
10 High voltage probe SCHWARZBECK TK9420 GTS537 | July. 09 2021 | July. 08 2022
RF Conducted Test:
; : Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (rim-dd=yy) (mim-dd=yy)
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 24 2021 June. 23 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 24 2021 June. 23 2022
3 Spectrum Analyzer Agilent E4440A GTS533 June. 24 2021 June. 23 2022
Ao sMXGREICor Signal Agilent N5182A GTS567 | June. 24 2021 June. 23 2022
Generator
B2 ESG ANy Sanal Agilent E4428C GTS568 | June. 24 2021 June. 23 2022
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 24 2021 June. 23 2022
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 24 2021 June. 23 2022
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 24 2021 June. 23 2022
Chamber
General used equipment:
A Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. N (fm-ddsyy) (mimaddyy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 24 2021 | June. 23 2022
2 Barometer ChangChun DYM3 GTS255 June. 24 2021 | June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are external antenna, the best case gain of the antennas are 2.0dBi, reference to the
appendix Il for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 68
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7.2 Conducted Average Output Power

Test Requirement: FCC Partl5 E Section 15.407(a)(3)
Test Method: ANSI C63.10:2013 and KDB 789033 D02 General U-NIl Test Procedures
New Rules v02r01
Limit: 30dBm
Test setup: Power Meter
| = Jif = = |
==
] -
=== E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Frequency Duty cycle Duty Factor
Modulation (MHz) Antennal Antenna2 Antennal Antenna2
5745 97.83 97.8 0.1 0.1
802.11a

5785 97.8 97.8 0.1 0.1

5825 97.83 97.83 0.1 0.1

5745 97.68 97.68 0.1 0.1

802.11n(HT20)

5785 95.67 95.67 0.19 0.19

5825 97.7 97.7 0.1 0.1

5755 95.65 95.65 0.19 0.19

802.11n(HT40)

5795 95.39 95.39 0.2 0.2

5745 95.69 95.69 0.19 0.19
802.11ac(VHT20) 5785 97.68 97.68 0.1 0.1

5825 95.71 95.71 0.19 0.19

5755 91.9 91.9 0.37 0.37
802.11ac(VHT40)

5795 91.34 91.34 0.39 0.39
802.11ac(VHT80) 5775 85.5 85.5 0.68 0.68

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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802.11a mode

CH

Frequency

Measured Power (dBm)

Duty

Output Power (dBm)

Limit

Result
No. | (MHz) ANT | Factor AR (e |
ANT1 ANT2 ANT1 ANT2
1+2 1+2
149 5745 16.748 | 16.098 -- 0.1 16.848 16.198 --
157 5875 16.624 | 16.754 -- 0.1 16.724 16.854 -- 30 Pass
165 5825 16.485 | 16.13 - 0.1 16.585 16.23 -
802.11n(HT20) mode
Measured Power (dBm) QUIBLITJSPWEL
CH | Frequency Duty (dBm) Limit
Result
No. (MHz) ANT Factor ANT | (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
149 5745 14.431 | 13.962 | 17.213 0.1 14531 | 14.062 | 17.313
157 5875 13.268 | 13.835 | 16.571 0.1 13.368 | 13.935 | 16.671 | 30 | Pass
165 5825 14.185 | 14.154 | 17.18 0.1 14.285 | 14.254 | 17.28
802.11n(HT40) mode
Measured Power (dBm) Output Power (dBm)
CH | Frequency Duty Limit
Resul
No. | (MH2) ANT | Factor ANT | (@Bm) A
ANT1 ANT2 ANT1 ANT2
1+2 1+2
151 5755 14.62 14.1 17.378 0.19 14.81 14.29 | 17.568
30 Pass
159 5795 14.09 | 13.813 | 16.964 0.2 14.29 | 14.013 | 17.164

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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802.11ac(VHT20) mode

Measured Power (dBm)

Output Power

CH | Frequency Duty (dBm) Limit | oot
No. (MHz) ANT Factor ANT (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
149 5745 14.418 | 13.908 | 17.181 0.19 16.977 14.098 | 17.371
157 5875 14.61 | 14.555 | 17.593 0.19 14.745 | 17.783 | 13.368 30 Pass
165 5825 14.044 | 13.889 | 16.977 0.19 14.234 | 14.079 | 17.167
802.11ac(VHT40) mode
Measured Power (dBm) Output Power (dBm)
CH | Frequency Duty Limit
Result
No. (MHz) ANT Factor ANT | (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
151 5755 14.416 | 13.709 | 17.087 0.37 14.786 | 14.079 | 17.457
30 Pass
159 5795 13.963 | 13.618 | 16.804 0.39 14.353 | 14.008 | 17.194
802.11ac(VHT80) mode
Output Power
Measured Power (dBm) P
CH | Frequency Duty (dBm) Limit | o <t
No. MH Factor dB
2 ANT1 ANT2 S ANT1 ANT2 o R,
1+2 1+2
155 5775 13.778 | 13.222 | 13.222 0.68 14.458 | 13.902 | 17.199 30 Pass

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)

Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.3 Channel Bandwidth

Report No.: GTSL202204000115F05

Test Requirement: FCC Partl5 E Section 15.407(e)
Test Method: ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit: >500KHz
Test setup: Spectrum Analyzer

i [

A= OO
o Y o
= === E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
ﬁ';_' Fre(ﬁ/llfzr;cy 802.11a 802.11a
ANT1 ANT2 ANT1 ANT2
149 5745 16.583 17.203 24.14 29.65
157 5785 16.43 16.489 19.86 19.96
165 5825 16.638 17.688 25.05 29.99

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11n(HT20) 802.11n(HT20)
ANT1 ANT2 ANT1 ANT2
149 5745 17.606 17.695 20.47 24.32
157 5785 17.57 17.561 20.05 20.01
165 5825 17.589 17.777 20.30 28.37
99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11n(HT40) 802.11n(HT40)
ANT1 ANT2 ANT1 ANT2
151 5755 36.053 36.232 44.10 52.65
159 5795 36.134 36.298 41.48 54.14
99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11ac(VHT20) 802.11ac(VHT?20)
ANT1 ANT2 ANT1 ANT2
149 5745 17.586 17.679 20.70 23.37
157 5785 17.653 17.797 20.97 29.79
165 5825 17.604 17.733 23.32 26.63
99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency
N (MH2) 802.11ac(VHT40) 802.11ac(VHT40)
ANT1 ANT2 ANT1 ANT2
151 5755 36.011 36.222 41.59 55.07
159 5795 36.027 36.345 40.95 58.06
99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11ac(VHT80) 802.11ac(VHT80)
ANT1 ANT2 ANT1 ANT2
155 5775 75.469 75.665 91.81 114.8
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test plot as follows:

Test mode: 802.11a

Report No.: GTSL202204000115F05

Lowest channel 5745MHz

Antennal

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
1

Center Freq 5.745000000 GHz

- Trig: FresRun

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

SRS T EEY

V0
o
AT

Center 5.745 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.583 MHz
-7.835 kHz
24.14 MHz

Transmit Freq Error

x dB Bandwidth

748000000 GHz Radio Std: None

AvglHold: 1001100

Center Fr

#Atten: 30 dB Radio Device: BTS

A SO

Span 30 MHz,

#VBW 620 kHz Sweep 1.333 ms)

Total Power 22.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

[ Veyght Spectnum Analyzer - ccvped B
g - 3 PHMa

024
Radio Std: None

Center Freq 5.745000000 GHz

Center Freq: 5.745000000 GHz
—»  Trig: FreeRun AvglHeld: 1001100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.97 4B
Ref 22.97 dBm

- B s ANURS s

Y
i
O acaad

Center 5.745 GHz
#Res BW 200 kHz

Span 30 MHz;
Sweep 1.333 ms,

Occupied Bandwidth Total Power 21.9 dBm
17.203 MHz

18.083 kHz % of OBW Power
29.65 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Antenna2

[ e ————T
[

Ref Offset 294 dB
Ref 22.94 dBm

S

Center 5.785 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.430 MHz
-17.897 kHz
19.86 MHz

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Center Freq: 5.785000000 GHz
Rur

Trig: Free
#Anen: 30 4B

Avg[Hold: 1001100
Radio Device: BTS

el T S P

Nt

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms)

Total Power 17.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Center Freq: 5.785000000 GHz Radie
Trig: Free Run AvgiHold: 1007100

sAnen: 30 dB Radio Device: BTS

Ref Offset 3.07 dB
Ref 23.07 dBm

Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz
Sweep 1.333 ms|

Occupied Bandwidth Total Power 17.8 dBm
16.489 MHz
7.884KkHz % of OBW Power

19.96 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Highest channel 5825MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Occupied BW
"

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

. Trig: Free

Center Freq: 6.825000000 GHz Radio Std: None
Ru ‘Avg[Hold: 1001100

#Anen: 30 dB Radio Device: BTS

o, b b A1 s

(Center 5.825 GHz
#Res BW 200 kHz

Occupled Bandwidth
16.638 MHz
-12.068 kHz
25.05 MHz

Transmit Freq Error
x dB Bandwidth

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 22.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Keysght Spectrum Analyzer - Occuped B
B e 25,

None

Celtel Freq 5.825000000 GHz

Center Freq: 6.826000000 GHz Radio
s Trig: FreeRun AvglHeld: 1001100
sAnen: 30 5

HFGoin:Low Radio Device: BTS

Ref Offset 3.31 dB
Ref 23.31 dBm

e stads Al
prris s i i

e
T

(Center 5.825 GHz
#Res BW 200 kHz

Span 30 MHz
#VBW 620 kHz Sweep 1.333 ms

Total Power 22.0 dBm

Occupied Bandwidth

17.688 MHz
36.882 kHz
2099 MHz  xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 n(HT20)

Report No.: GTSL202204000115F05

Lowest channel 5745MHz

Antennal

Antenna2

JE5 eyt Spectnars Anshyes - Decapeed Y
Center Freq: 5.745000000 GHz Radio 5td: None

s Trig: FreeRun AvgiHold: 1007100
AFGain-Low #Amen: 30 dB

g
Center Freq 5.745000000 GHz

Radio Device: BTS
Ref Offset 287 dB
Ref 22.87 dBm

o e
e e VT v
I

r
M \
ottt st dt iy

(Center 5.745 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.2 dBm
17.606 MHz

25.451 kHz % of OBW Power 99.00 %
20.47 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

= Kepsght Spectrum Analyzer - Occuped BW

1 b
Center Freq: 6.745000000 GHz Radio Std: None
s Trig: FreeRun AvglHeld: 1001100

HFGoin:Low sAten: 30 B

i
Center Freq 5.745000000 GHz

Radio Device: TS

Ref Offset 297 dB
Ref 22.97 dBm

T e Lo = e v

Center 5.745 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.4 dBm

17.695 MHz
43.796 kHz
2432MHz  xdB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Antennal

Antenna2

[ e ———— =

Radio Std: None

Center Freq: 5.785000000 GHz

.. Trig: FreeRun

- Avg[Hold: 1001100
A Gain:Low #Anen: 30 4B

Radio Device: BTS

Ref Offset 294 dB
Ref 22.94 dBm

| gl pted A e,
o
.
W o

Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 14.4 dBm
17.570 MHz

-2.936 kHz % of OBW Power 99.00 %
20.05 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Center Freq: 6.785000000 GHz

s Trig: Free Run
AFGain:Low #Atten: 30 dB

AvglHold: 100/100
Radio Device: BTS

Ref Offset 3.07 dB
Ref 23.07 dBm

il .,...,.w....d._m.-\-.\.»r"-m_r,.»ﬂ‘\.p, ettty s s g,
*
A .
b datdhe i

(Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth Total Power 14.4 dBm
17.561 MHz
8.621 kHz

20.01 MHz x dB

% of OBW Power  99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Antenna2

E———p—————r

Center Freq; 5.825000000 GHz Radic 5td: None
s Trig: FreeRun AvgiHold: 1007100

AFGain-Low #Amen: 30 dB

g
Center Freq 5.825000000 GHz

Radio Device: BTS
Ref Offset 2.96 dB
Ref 22.96 dBm

A N o it

",

.
N Vad
T L A L™

(Center 5.825 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.0 dBm
17.589 MHz

29.134 kHz % of OBW Power 99.00 %
20.30 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Center Freq: 5825000000 GHz

». Trig: FreeRun

- Avg[Hold: 1001100
A Gain:Low #Anen: 30 4B

Radio Device: BTS

Ref Offset 3.31 dB
Ref 23.31 dBm

b A Nt e

o

o,
e o i e

Center 5.825 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Occupled Bandwidth Total Power 19.7 dBm
17.777 MHz

46.365 kHz
28.37 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth
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GTS

Test mode: 802.11 n(HT40)

Report No.: GTSL202204000115F05

Lowest channel 5755MHz

Antennal Antenna2
7! Center Freq: 5.765000000 GHz Radio Std: Non: 7 Center Freq: 5.765000000 GHz Radio Std: None
Center Freq 5.755000000 GHz s~ Trig: Free Run AvglHold: 1001100 Center Freq 5.755000000 GHz s~ Trig: Free Run AvglHold: 1001100

AFGain:Low aAtten: 30 dB Radio Device: BTS
Ref Offset 291 dB
Ref 22.91 dBm

Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz;

#VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.4 dBm
36.053 MHz
45922 kHz % of OBW Power

44.10 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

AFGain:Low

Ref Offset 292 dB
Ref 22.92 dBm

Center 5.755 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.232 MHz
76.628 kHz
52.65 MHz

Transmit Freq Error

x dB Bandwidth

aAtten: 30 dB Radio Device: BTS

Span 60 MHz;

#VBW 1.2 MHz Sweep 1.333 ms

Total Power 20.3 dBm

% of OBW Power  99.00 %
x dB -26.00 dB

Highest channel 5795MHz

Antennal Antenna2
e Keysight Spectrum Analyzer - Occupied BW e Keysight Spectrum Analyzer - Occupied BW
7! Center Freq: 5.795000000 GHz Radio Std: None 7! Center Freq: 5.795000000 GHz Radio Std: None
Center Freq 5.795000000 GHz s~ Trig: Free Run AvglHold: 1001100 Center Freq 5.795000000 GHz s~ Trig: Free Run AvglHold: 1001100

AFGain:Low aAtten: 30 dB Radio Device: BTS
Ref Offset 2.76 dB
Ref 22.76 dBm

Center 5.795 GHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 20.0 dBm
36.134 MHz

85.294 kHz % of OBW Power
41.48 MHz x dB

Transmit Freq Error

x dB Bandwidth

99.00 %
-26.00 dB

AFGain:Low

Ref Offset 3 dB
Ref 23.00 dBm

aAtten: 30 dB Radio Device: BTS

Mwmwmmm A S A A

g
,.wwn..w“’ |

Center 5.795 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.298 MHz
33.130 kHz
54.14 MHz

Transmit Freq Error

x dB Bandwidth

¥

#VBW 1.2 MHz Sweep 1.333 ms

Total Power 20.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Test mode: 802.11ac(VHT20)

Report No.: GTSL202204000115F05

Antennal

Lowest channel 5745MHz

Antenna2

[ ———

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B

g
Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

e s

(Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.3 dBm

17.586 MHz
31.386 kHz % of OBW Power
2070MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms

Ty eee———T
Center Freq: 5.745000000 GHz Radic 5td: None
Trig: Free Run AvgiHold: 1007100
shnten: 30 dB

i
Center Freq 5.745000000 GHz
Radio Device: BTS.

#FGain:Low i
Ref Oftset 297 4B
Ref 22.97 dBm

Sty 5 tine | 7R A eyt il A
a5 b AT A bbbl i sing iy,

Span 30 MHz
Sweep 1.333 ms

Center 5.745 GHz

HRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19.6 dBm
17.679 MHz

37.783 kHz % of OBW Power
23.37 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Middle channel 5785MHz

Antenna2

Keysight Spectrum Analyzer - Occuped B
&

Center Freq;: 5.785000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 2.94 dB
Ref 22.94 dBm

i b

PR

(Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.6 dBm

17.653 MHz
16,497 kHz % of OBW Power
2097 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

[ ey Spectrm Amalyeer - Dccvpied B

g - 3:37.26 Ph g

Center Freq;: 5.785000000 GHz Radio Std: None

—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.785000000 GHz

AFGain:Low Radio Device: BTS

Ref Offset 3.07 dB
Ref 23.07 dBm

— T el s e o T
R Ty e T

pwraRCT

Span 30 MHz
Sweep 1.333 ms

(Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.4 dBm
17.797 MHz

32.441 kHz % of OBW Power
29.79 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Highest channel 5825MHz

Antenna2

[ ey Spectmm Analyeer - Dccvpied B
Center Freq; 5.825000000 GHz

—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

g
Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

(Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.0 dBm

17.604 MHz
18.774kHz % of OBW Power
2032MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

Keysght Spectrum Analyzer - Occupied B

Center Freq: 6.825000000 GHz Radio §
Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

&
Center Freq 5.825000000 GHz

AFGain:Low Radio Device: BTS.

Ref Offset 331 dB
Ref 23.31 dBm

oy S,

T sy

gttt Ny

Span 30 MHz
Sweep 1.333 ms

(Center 5.825 GHz
#Res BW 200 kHz #VBW 620 kHz

Total Power 19.6 dBm

Occupied Bandwidth

17.733 MHz
60.033 kHz
2663MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth
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GTS

Test mode: 802.11 ac(VHT40)

Report No.: GTSL202204000115F05

Lowest channel 5755MHz

Antennal

Antenna2

[ ———

Center Freq: 5.765000000 GHz Radi
+». Trig: FreeRun AvglHold: 100/100
AFGoin-Low sanen: 30 4B

g
Center Freq 5.755000000 GHz

Radio Device: BTS

Ref Offset 291 dB
Ref 22.91 dBm

(Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.5 dBm
36.011 MHz

54.796 kHz % of OBW Power 99.00 %
41.59 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

= Kepsight Spectrum Anslyzer - Occuped BW

Center Freq: 5.765000000 GHz Radio one
+». Trig: FreeRun AvglHold: 100/100
AFGoin-Low sanen: 30 4B

i
Center Freq 5.755000000 GHz

Radio Device: BTS

Ref Offset 292 dB
Ref 22.92 dBm

7

i e W,MWNVVMW.M%M’.

Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.1 dBm
36.222 MHz

61.752 kHz % of OBW Power 99.00 %
55.07 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

Highest channel 5795MHz

Antennal

Antenna2

oy e ———T
Cemter Freq: 5.795000000 GHz Radio Std: None
. Trig: FreeRun AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

&
Center Freq 5.795000000 GHz

Ref Offset 276 dB
Ref 22.76 dBm

Span 60 MHz

#Res BW 430 kHz Sweep 1.333 ms|

Occupied Bandwidth
36.027 MHz

43.135 kHz % of OBW Power  99.00 %
40.95 MHz x dB -26.00 dB

#VBW 1.2 MHz

Total Power 20.1 dBm

Transmit Freq Error
x dB Bandwidth

[ ey Spectrm Amalyeer - Dccvpied B
g - GELE: 2
Center Freq: 5.795000000 GHz Radio Std: None
—»  Trig: FreeRun AvglHeld: 1001100
AFGain:Low aAten: 30 6B

Center Freq 5.795000000 GHz
Radio Device: BTS

Ref Offset 3 dB
Ref 23.00 dBm

Span 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.0 dBm
36.345 MHz

31.136 kHz % of OBW Power 99.00 %
58.06 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth
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GTS

Test mode: 802.11 ac(VHT80)

Report No.: GTSL202204000115F05

Lowest channel 5775MHz

Antennal Antenna2
I p———————T [T —r——r (o
T I L L T R e LS
s Trig: Free Run Avg|Hold: 1001100

. Trig: Free Run AvglHeld: 1001100 -
sAten: 30 B Radio Device: BTS AFGain:Low #Atten: 30 dB Radlo Device: BTS

Ref Offset 283 dB Ref Offset 3.05 dB
Ref 23.05 dBm

Ref 22.98 dBm

(Center 5.775 GHz Center 5.775 GHz Span 120 MHz|
#Res BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms|

#Res BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.5 dBm
75.665 MHz

Transmit Freq Error 84.947 kHz % of OBW Power 99.00 %

x dB Bandwidth 114.8 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 20.7 dBm
75.469 MHz

Transmit Freq Error 86.626 kHz % of OBW Power 99.00 %

x dB Bandwidth 91.81 MHz xdB -26.00 dB
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GTS

Test plot as follows:

Test mode: 802.11a

Report No.: GTSL202204000115F05

Lowest channel 5745MHz

Antennal

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
1

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

SRS T EEY

V0
o
AT

Center 5.745 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.583 MHz
-7.835 kHz
24.14 MHz

Transmit Freq Error

x dB Bandwidth

748000000 GHz Radio Std: None

AvglHold: 1001100

Center Frs
. Trig: Fres Run
#Atten: 30 dB

Radio Device: BTS

o

f**-v e At it s,

Span 30 MHz,

#VBW 620 kHz Sweep 1.333 ms)

Total Power 22.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

[ Veyght Spectnum Analyzer - ccvped B
g - 3 PHMa

024
Radio Std: None

Center Freq 5.745000000 GHz

Center Freq: 5.745000000 GHz
—»  Trig: FreeRun AvglHeld: 1001100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.97 4B
Ref 22.97 dBm
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Center 5.745 GHz
#Res BW 200 kHz

Span 30 MHz;
Sweep 1.333 ms,

Occupied Bandwidth Total Power 21.9 dBm
17.203 MHz

18.083 kHz
29.65 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Antenna2

[ e ————T
[

Ref Offset 294 dB
Ref 22.94 dBm

S

Center 5.785 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.430 MHz
-17.897 kHz
19.86 MHz

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Center Freq: 5.785000000 GHz
Rur

Trig: Free
#Anen: 30 4B

Avg[Hold: 1001100
Radio Device: BTS

el T S P

Nt

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms)

Total Power 17.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radie

Center Freq: 5.785000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B Radio Device: BTS
Ref Offset 307 dB
Ref 23.07 dBm

Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz
Sweep 1.333 ms|

Occupied Bandwidth Total Power 17.8 dBm
16.489 MHz
17.884 kHz

19.96 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Highest channel 5825MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Occupied BW
"

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

. Trig: Free

Center Freq: 6.825000000 GHz Radio Std: None
Ru ‘Avg[Hold: 1001100

#Anen: 30 dB Radio Device: BTS

o, b b A1 s

(Center 5.825 GHz
#Res BW 200 kHz

Occupled Bandwidth
16.638 MHz
-12.068 kHz
25.05 MHz

Transmit Freq Error
x dB Bandwidth

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 22.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Keysght Spectrum Analyzer - Occuped B
B

None

Celtel Freq 5.825000000 GHz

Center Freq: 6.826000000 GHz Radio
s Trig: FreeRun AvglHeld: 1001100
sAnen: 30 5

HFGoin:Low Radio Device: BTS

Ref Offset 3.31 dB
Ref 23.31 dBm

e stads Al
prris s i i

e
T

(Center 5.825 GHz
#Res BW 200 kHz

Span 30 MHz
#VBW 620 kHz Sweep 1.333 ms

Total Power 22.0 dBm

Occupied Bandwidth

17.688 MHz
36.882 kHz
29.99 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth
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GTS

Test mode: 802.11 n(HT20)

Report No.: GTSL202204000115F05

Lowest channel 5745MHz

Antennal

Antenna2

JE5 eyt Spectnars Anshyes - Decapeed Y
Center Freq: 5.745000000 GHz Radio 5td: None

s Trig: FreeRun AvgiHold: 1007100
AFGain-Low #Amen: 30 dB

g
Center Freq 5.745000000 GHz

Radio Device: BTS
Ref Offset 287 dB
Ref 22.87 dBm

o e
e e VT v
I

r
M \
ottt st dt iy

(Center 5.745 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.2 dBm
17.606 MHz

25.451 kHz % of OBW Power 99.00 %
20.47 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

= Kepsght Spectrum Analyzer - Occuped BW

1 b
Center Freq: 6.745000000 GHz Radio Std: None
s Trig: FreeRun AvglHeld: 1001100

HFGoin:Low sAten: 30 B

i
Center Freq 5.745000000 GHz

Radio Device: TS

Ref Offset 297 dB
Ref 22.97 dBm

T e Lo = e v

Center 5.745 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.4 dBm

17.695 MHz
43.796 kHz
2432MHz  xdB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Antennal

Antenna2

[ e ———— =

Radio Std: None

Center Freq: 5.785000000 GHz

.. Trig: FreeRun

- Avg[Hold: 1001100
A Gain:Low #Anen: 30 4B

Radio Device: BTS

Ref Offset 294 dB
Ref 22.94 dBm

| gl pted A e,
o
.
W o

Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 14.4 dBm
17.570 MHz

-2.936 kHz % of OBW Power 99.00 %
20.05 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Center Freq: 6.785000000 GHz

s Trig: Free Run
AFGain:Low #Atten: 30 dB

AvglHold: 100/100
Radio Device: BTS

Ref Offset 3.07 dB
Ref 23.07 dBm

il .,...,.w....d._m.-\-.\.»r"-m_r,.»ﬂ‘\.p, ettty s s g,
*
A .
b datdhe i

(Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth Total Power 14.4 dBm
17.561 MHz
8.621 kHz

20.01 MHz x dB

% of OBW Power  99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Antenna2

E———p—————r

Center Freq; 5.825000000 GHz Radic 5td: None
s Trig: FreeRun AvgiHold: 1007100

AFGain-Low #Amen: 30 dB

g
Center Freq 5.825000000 GHz

Radio Device: BTS
Ref Offset 2.96 dB
Ref 22.96 dBm

A N o it

",

.
N Vad
T L A L™

(Center 5.825 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.0 dBm
17.589 MHz

29.134 kHz % of OBW Power 99.00 %
20.30 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Center Freq: 5825000000 GHz

». Trig: FreeRun

- Avg[Hold: 1001100
A Gain:Low #Anen: 30 4B

Radio Device: BTS

Ref Offset 3.31 dB
Ref 23.31 dBm

b A Nt e

o

o,
e o i e

Center 5.825 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Occupled Bandwidth Total Power 19.7 dBm
17.777 MHz

46.365 kHz
28.37 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 n(HT40)

Report No.: GTSL202204000115F05

Lowest channel 5755MHz

Antennal Antenna2
7! Center Freq: 5.765000000 GHz Radio Std: Non: 7 Center Freq: 5.765000000 GHz Radio Std: None
Center Freq 5.755000000 GHz s~ Trig: Free Run AvglHold: 1001100 Center Freq 5.755000000 GHz s~ Trig: Free Run AvglHold: 1001100

AFGain:Low aAtten: 30 dB Radio Device: BTS
Ref Offset 291 dB
Ref 22.91 dBm

Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz;

#VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.4 dBm
36.053 MHz
45922 kHz % of OBW Power

44.10 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

AFGain:Low

Ref Offset 292 dB
Ref 22.92 dBm

Center 5.755 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.232 MHz
76.628 kHz
52.65 MHz

Transmit Freq Error

x dB Bandwidth

aAtten: 30 dB Radio Device: BTS

Span 60 MHz;

#VBW 1.2 MHz Sweep 1.333 ms

Total Power 20.3 dBm

% of OBW Power  99.00 %
x dB -26.00 dB

Highest channel 5795MHz

Antennal Antenna2
e Keysight Spectrum Analyzer - Occupied BW e Keysight Spectrum Analyzer - Occupied BW
7! Center Freq: 5.795000000 GHz Radio Std: None 7! Center Freq: 5.795000000 GHz Radio Std: None
Center Freq 5.795000000 GHz s~ Trig: Free Run AvglHold: 1001100 Center Freq 5.795000000 GHz s~ Trig: Free Run AvglHold: 1001100

AFGain:Low aAtten: 30 dB Radio Device: BTS
Ref Offset 2.76 dB
Ref 22.76 dBm

Center 5.795 GHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 20.0 dBm
36.134 MHz

85.294 kHz % of OBW Power
41.48 MHz x dB

Transmit Freq Error

x dB Bandwidth

99.00 %
-26.00 dB

AFGain:Low

Ref Offset 3 dB
Ref 23.00 dBm

aAtten: 30 dB Radio Device: BTS

Mwmwmmm A S A A

g
,.wwn..w“’ |

Center 5.795 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.298 MHz
33.130 kHz
54.14 MHz

Transmit Freq Error

x dB Bandwidth

¥

#VBW 1.2 MHz Sweep 1.333 ms

Total Power 20.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test mode: 802.11ac(VHT20)

Report No.: GTSL202204000115F05

Antennal

Lowest channel 5745MHz

Antenna2

[ ———

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B

g
Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

e s

(Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.3 dBm

17.586 MHz
31.386 kHz % of OBW Power
2070MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms

Ty eee———T
Center Freq: 5.745000000 GHz Radic 5td: None
Trig: Free Run AvgiHold: 1007100
shnten: 30 dB

i
Center Freq 5.745000000 GHz
Radio Device: BTS.

#FGain:Low i
Ref Oftset 297 4B
Ref 22.97 dBm

Sty 5 tine | 7R A eyt il A
a5 b AT A bbbl i sing iy,

Span 30 MHz
Sweep 1.333 ms

Center 5.745 GHz

HRes BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19.6 dBm
17.679 MHz

37.783 kHz % of OBW Power
23.37 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Middle channel 5785MHz

Antenna2

Keysight Spectrum Analyzer - Occuped B
&

Center Freq;: 5.785000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 2.94 dB
Ref 22.94 dBm

i b

PR

(Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.6 dBm

17.653 MHz
16,497 kHz % of OBW Power
2097 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

[ ey Spectrm Amalyeer - Dccvpied B

g - 3:37.26 Ph g

Center Freq;: 5.785000000 GHz Radio Std: None

—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.785000000 GHz

AFGain:Low Radio Device: BTS

Ref Offset 3.07 dB
Ref 23.07 dBm

— T el s e o T
R Ty e T

pwraRCT

Span 30 MHz
Sweep 1.333 ms

(Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.4 dBm
17.797 MHz

32.441 kHz % of OBW Power
29.79 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Highest channel 5825MHz

Antenna2

[ ey Spectmm Analyeer - Dccvpied B
Center Freq; 5.825000000 GHz

—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

g
Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

(Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 20.0 dBm

17.604 MHz
18.774kHz % of OBW Power
2032MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

Keysght Spectrum Analyzer - Occupied B

Center Freq: 6.825000000 GHz Radio §
Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

&
Center Freq 5.825000000 GHz

AFGain:Low Radio Device: BTS.

Ref Offset 331 dB
Ref 23.31 dBm

oy S,

T sy

gttt Ny

Span 30 MHz
Sweep 1.333 ms

(Center 5.825 GHz
#Res BW 200 kHz #VBW 620 kHz

Total Power 19.6 dBm

Occupied Bandwidth

17.733 MHz
60.033 kHz
2663MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 ac(VHT40)

Report No.: GTSL202204000115F05

Lowest channel 5755MHz

Antennal

Antenna2

[ ———

Center Freq: 5.765000000 GHz Radi
+». Trig: FreeRun AvglHold: 100/100
AFGoin-Low sanen: 30 4B

g
Center Freq 5.755000000 GHz

Radio Device: BTS

Ref Offset 291 dB
Ref 22.91 dBm

(Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.5 dBm
36.011 MHz

54.796 kHz % of OBW Power 99.00 %
41.59 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

= Kepsight Spectrum Anslyzer - Occuped BW

Center Freq: 5.765000000 GHz Radio one
+». Trig: FreeRun AvglHold: 100/100
AFGoin-Low sanen: 30 4B

i
Center Freq 5.755000000 GHz

Radio Device: BTS

Ref Offset 292 dB
Ref 22.92 dBm

7

i e W,MWNVVMW.M%M’.

Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.1 dBm
36.222 MHz

61.752 kHz % of OBW Power 99.00 %
55.07 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

Highest channel 5795MHz

Antennal

Antenna2

oy e ———T
Cemter Freq: 5.795000000 GHz Radio Std: None
. Trig: FreeRun AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

&
Center Freq 5.795000000 GHz

Ref Offset 276 dB
Ref 22.76 dBm

Span 60 MHz

#Res BW 430 kHz Sweep 1.333 ms|

Occupied Bandwidth
36.027 MHz

43.135 kHz % of OBW Power  99.00 %
40.95 MHz x dB -26.00 dB

#VBW 1.2 MHz

Total Power 20.1 dBm

Transmit Freq Error
x dB Bandwidth

[ ey Spectrm Amalyeer - Dccvpied B
g - GELE: 2
Center Freq: 5.795000000 GHz Radio Std: None
—»  Trig: FreeRun AvglHeld: 1001100
AFGain:Low aAten: 30 6B

Center Freq 5.795000000 GHz
Radio Device: BTS

Ref Offset 3 dB
Ref 23.00 dBm

Span 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.0 dBm
36.345 MHz

31.136 kHz % of OBW Power 99.00 %
58.06 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test mode: 802.11 ac(VHT80)

Report No.: GTSL202204000115F05

Lowest channel 5775MHz

Antennal Antenna2
I p———————T [T —r——r (o
T I L L T R e LS
s Trig: Free Run Avg|Hold: 1001100

. Trig: Free Run AvglHeld: 1001100 -
sAten: 30 B Radio Device: BTS AFGain:Low #Atten: 30 dB Radlo Device: BTS

Ref Offset 283 dB Ref Offset 3.05 dB
Ref 23.05 dBm

Ref 22.98 dBm

(Center 5.775 GHz Center 5.775 GHz Span 120 MHz|
#Res BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms|

#Res BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.5 dBm
75.665 MHz

Transmit Freq Error 84.947 kHz % of OBW Power 99.00 %

x dB Bandwidth 114.8 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 20.7 dBm
75.469 MHz

Transmit Freq Error 86.626 kHz % of OBW Power 99.00 %

x dB Bandwidth 91.81 MHz xdB -26.00 dB

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 28 of 68



GTS

Report No.: GTSL202204000115F05

6dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11a
ANT1 ANT2
149 5745 15.383 14.844
157 5785 15.47 15.09
165 5825 13.832 15.041
6dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11n(HT20)
ANT1 ANT2
149 5745 15.083 16.901
157 5785 12.14 16.48
165 5825 15.132 15.076
6dB Occupied Bandwidth (MHz)
CH. | Frequency
No. (MHz) 802.11n(HT40)
ANT1 ANT2
151 5755 35.032 35.049
159 5795 35.105 35.053
99% Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11ac(VHT20)
ANT1 ANT2
149 5745 14.98 15.058
157 5785 15.11 15.08
165 5825 15.054 15.085
99% Occupied Bandwidth (MHz)
CH. | Frequency
No. (MHz) 802.11ac(VHT40)
ANT1 ANT2
151 5755 35.095 35.063
159 5795 35.065 35.05
99% Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11ac(VHT80)
ANT1 ANT2
155 5775 75.074 75.088
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 29 of 68




GTS

Report No.: GTSL202204000115F05

Test plot as follows: Test mode: 802.11a

Lowest channel 5745MHz

Antennal

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
1

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.500 MHz
-20.390 kHz
15.38 MHz

Transmit Freq Error

x dB Bandwidth

748000000 GHz Radio Std: None

AvglHold: 1001100

Center Fr

Trig: Fres Run

#Atten: 30 dB Radio Device: BTS

Mkr3 5.752671 GH.
-2.2900 dBm|

3
e e,

Span 30 MHz,

#VBW 300 kHz Sweep 3.333 ms)

Total Power 22.7 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.745000000 GHz

Ref Offset 297 dB
Ref 22.97 dBm

Tt

Center 5.745 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.098 MHz
40.471 kHz
14.84 MHz

Transmit Freq Error

x dB Bandwidth

AFGain:Low

12:49.22 Pl
Center Freq: 5.745000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB Radio Device: BTS
Mkr3 5.752463 GH.
-1.7793 dBm

oy mer s ;-\»J'..

Span 30 MHz;
Sweep 3.333 ms)

Total Power 22.1 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Antennal

Antenna2

[ e ————T
[

Ref Offset 294 dB
Ref 22.94 dBm

Center 5.785 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.365 MHz
-21.930 kHz
15.47 MHz

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Center Freq: 5.785000000 GHz
Rur

Trig: Free
#Anen: 30 4B

Avg[Hold: 1001100
Radio Device: BTS

Mkr3 5.792715 GH
-5.8113 dBm

S Lo YT R LPY

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms)

Total Power 18.0 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Ref Offset 3.07 dB
Ref 23.07 dBm

Center 5.785 GHz
#Res BW 100 kHz
QOccupied Bandwidth
16.401 MHz
-20.501 kHz
15.09 MHz

Transmit Freq Error
x dB Bandwidth

Radie

Center Freq: 5.785000000 GHz
Trig: Free Run AvglHold: 100/100

sAnen: 30 dB Radio Device: BTS

1

Span 30 MHz
Sweep 3.333 ms|

Total Power 18.1 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Highest channel 5825MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Occupied BW
"

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

(Center 5.825 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.483 MHz
=14.934 kHz
13.83 MHz

Transmit Freq Error
x dB Bandwidth

02:43:45 PM M
Center Freq: 5826000000 GHz Radio Std: Nane
Trig: Free Rur Avg[Hold: 1001100

#Anen: 30 dB Radio Device: BTS

o T

o
Y ]
AR

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms|

Total Power 22.4 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Center Freq 5.825000000 GHz

Keysight Spectrum Analyzer - Occuped B
"

AFGain:Low

Ref Offset 3.31 dB
Ref 23.31 dBm

A
oV it

(Center 5.825 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.295 MHz
108.36 kHz
15.04 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq; 5.825000000 GHz Radio 5
Trig: Free Run AvgiHold: 1007100

sAnen: 30 dB Radio Device: BTS

Mkr3 5.832629 GH
2

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 22.2 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202204000115F05

Test mode: 802.11 n(HT20)

Lowest channel 5745MHz

Antennal Antenna2

[ ——

g
Center Freq 5.745000000 GHz

Ref Offset 287 dB
Ref 22.87 dBm

(Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.560 MHz
19.287 kHz
15.08 MHz

Transmit Freq Error

x dB Bandwidth

AFGain:Low

Center Freq: 5.745000000 GHz Radio 5td: None

Trig: Free Run AvglHold: 100/100

sAnen: 30 dB Radio Device: BTS

Mkr3 5.752561 GH
-3.7946 dBm

A gy

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 20.5 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

[ Keysgit Spectnam Ansiyzer - Occuged B

i
Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 297 dB
Ref 22.97 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.629 MHz
26.766 kHz
16.90 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B

#VBW 300 kHz

Total Power 20.2 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Radia Sid None
Radio Device: BTS
Mkr3 5.753477 GH.
-4.5716 dBm

g
it

Span 30 MHz
Sweep 3.333 ms

Middle channel 5785MHz

Antennal

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
1

Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 294 dB
Ref 22.94 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.540 MHz
-19.070 kHz
12.14 MHz

Transmit Freq Error

x dB Bandwidth

Conter Freq: 5.785000000 GHz Radio Std: Nons
Trig: Free Run ‘Avg|Hold: 100100

#Atten: 30 dB

Radio Device: BTS

Mkr3 5.791053 GH.
-9.7176 dBm|

Y Rl

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms|

Total Power 14.6 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

[ Keymioht Specinum Analyeer - Occopied B
g -
Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 3.07 dB
Ref 23.07 dBm

Assrbest

Res BW 100 kHz

Occupied Bandwidth
17.534 MHz
12,237 kHz
16.48 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq;: 5.785000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

el bt e

#VBW 300 kHz

Total Power 15.1 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Radio Std: Nons
Radio Device: BTS
793229 GH

Span 30 MHz
Sweep 3.333 ms|

Antennal

Antenna2

Keysght Spectrum Analyzer - Occuped B

&
Center Freq 5.825000000 GHz

AFGain:Low

Cemter Freq: 5825000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

Ref Offset 296 dB
Ref 22.96 dBm

#Res BW 100 kHz

Occupied Bandwidth

17.576 MHz
8.879 kHz
15.13 MHz

Transmit Freq Error
x dB Bandwidth

W,
h
h
WA AN

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 20.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Veysight Spectrum Anahizer - Orcupied BW
1

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 3.31 dB
Ref 23.31 dBm

Conter Freq: 5825000000 GHz
Trig: Fres Run AvglHold: 1001100
#Atten: 30 dB

et

N
. T
shppenperpiri™ |

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.645 MHz
29.169 kHz
15.08 MHz

Transmit Freq Error

x dB Bandwidth

#VBW 300 kHz

Total Power 20.4 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

oo S Homa
Radio Device: BTS
Mkr3 5.832567 GH
-3.0437 dBm

W
Wi,
“"""‘M”MM«.-N.

Span 30 MHz
Sweep 3.333 ms|

Global United Technology Services Co., Ltd.
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GTS

Report No.: GTSL202204000115F05

Test mode: 802.11 n(HT40)

Lowest channel 5755MHz

Antennal Antenna2

[ Xepght Spectrum Analyser - Occupred BW
g -

Center Freq 5.755000000 GHz

AFGain:Low

e Trig: FreeR

Center Freq: 6.765000000 GHz Radio
un AvglHold: 1001100

#Atten: 30 dB Radio Device: BTS

Ref Offset 291 dB
Ref 22.91 dBm

Mkr3 5.772512 GH
-4.7938 dBm

bl wbistinnns | il st

) "
,,Mi~,,'\w'rela'-q’tlf.‘w.\-.*""

Center 5.755 GHz
#Res BW 100 kHz
Occupied Bandwidth
35.913 MHz
-4.144 kHz
35.03 MHz

Transmit Freq Error
x dB Bandwidth

W

#VBW 300 kHz

Total Power 20.9 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

(= Keyight Spectrum Analyzer - Occuped BW

0 -
Center Freq 5.755000000 GHz

AFGain:Low

Ref Offset 292 dB
Ref 22.92 dBm

Center 5.755 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.092 MHz
23.510 kHz
35.05 MHz

Transmit Freq Error

x dB Bandwidth

o Trig:

Canter Freq: 6.765000000 GHz
Free Run AvglHold: 1001100
aAtten: 30 dB

#VBW 300 kHz

Total Power 20.6 dBm

% of OBW Power  99.00 %
x dB -6.00 dB

Antennal

Antenna2

yeight Spertrum Analyzer - Occupied B

Center Freq 5.795000000 GHz
AFGain:Low

Ref Offset 2.76 dB
Ref 22.76 dBm

Center 5.795 GHz
#Res BW 100 kHz
Occupied Bandwidth
35.980 MHz
31.312 kHz
35.11 MHz

Transmit Freq Error

x dB Bandwidth

.- Trig: FreeRun

Center Freq: 5.795000000 GHz
AvglHeld: 1001100

aAtten: 30 dB Radio Device: BTS

‘%“'J-M'.‘-ﬂu‘-a.'m'..

#VBW 300 kHz

Total Power 20.5 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

yeight Spertrum Analyzer - Dccupied B

Center Freq 5.795000000 GHz

AFGain:Low

Ref Offset 3 dB
Ref 23.00 dBm

.- Trig: FreeRun

Center Freq: 5.795000000 GHz
AvglHeld: 1001100
#Atten: 30 dB

ittt 91 bbbl by M
|

Center 5.795 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.180 MHz
34.024 kHz
35.05 MHz

Transmit Freq Error

x dB Bandwidth

]
WW*M#.WMM@

#VBW 300 kHz

Total Power 20.5 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 32 of 68




GTS

Test mode: 802.11ac(VHT20)

Report No.: GTSL202204000115F05

Lowest channel 5745MHz

Antennal

Antenna2

[ ———

g - 0332.22 Pha
7 Center Freq: 5745000000 GHz Radio Std: None

Center Freq 5.745000000 GHz . T FrecRim saHold: 100r100

AFGain:Low saten: 30 dB Radio Device: BTS.

Ref Offset 287 dB
Ref 22.87 dBm

Jsmtorediaseo shon | ol onngal o gl

i )

e A it b

iCenter 5.745 GHz Span 30 MHz
#Res BW 100 kHz Sweep 3.333 ms|

Occupled Bandwidth Total Power 20.8 dBm
17.547 MHz

Transmit Freq Error 17.206 kHz % of OBW Power  99.00 %

x dB Bandwidth 14.98 MHz x dB .00 dB

[ eyt Spectnam Ansiyzer - Occugped B

i - 193227 s
7 Center Freq: 5745000000 GHz Radio Std: None
Center Freq 5.745000000 GHz . T FrecRim saHold: 100r100
AFGain:Low saten: 30 dB Radio Device: BTS.

Ref Offset 297 dB
Ref 22.97 dBm

-
]

g s
i AN P ety

Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Occupled Bandwidth Total Power 20.4 dBm
17.605 MHz

Transmit Freq Error 6.700 kHz % of OBW Power  99.00 %

x dB Bandwidth 15.06 MHz x dB .00 dB

Antennal

Antenna2

[ Veyght Spectnum Analyzer - ccvped B
&

= 7l Center Freq: 6.785000000 GHz
Center Freg S EseNIRE SHE ~»-  Trig: Free Run AvglHold: 1001100
AFGain:Low aAtten: 30 dB Radio Device: BTS
Ref Offset 294 dB Mkr3 5.792539 GH
Ref 22.94 dBm

v .\"m 4
AN Aty

ICenter 5.785 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

Occupled Bandwidth Total Power 21.0 dBm
17.589 MHz

Transmit Freq Error -14.298 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.11 MHz x dB -6.00 dB

[ Veyght Spectnum Analyzer - ccvped B
g -

- 7 Canter Freq: 6.785000000 GHz Radio
Center Freg S EseNIRE SHE ~»-  Trig: Free Run AvglHold: 1001100
AFGain:Low aAtten: 30 dB Radio Device: BTS

Ref Offset 3.07 dB
Ref 23.07 dBm

vl opmrmenledio KTV N

-
widtesepmad® | MM

ICenter 5.785 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Occupled Bandwidth Total Power 21.1 dBm
17.694 MHz

Transmit Freq Error 10.954 kHz % of OBW Power  99.00 %

x dB Bandwidth 15.08 MHz x dB 6.00 dB

Antennal

Antenna2

[ Veyght Spectnum Analyzer - ccvped B
&

= Canter Freq: 6,825000000 GHz Radio Sta: None
Center Freg S B200 R0 SHE e~ Trig: FreeRun AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.96 dB Mkr3 5.8
Ref 22.96 dBm

e
v ., |
I "*‘-ww‘..:«,ﬂ_v.,

iCenter 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

Occupled Bandwidth Total Power 20.3 dBm
17.566 MHz

Transmit Freq Error 11.555 kHz % of OBW Power  99.00 %

x dB Bandwidth 15.05 MHz x dB -6.00 dB

[ Veyght Spectnum Analyzer - ccvped B
g 03:34:33 PHMar 25
1 Canter Freq: 6.825000000 GHz Radio Std: None
Center Freg S B200 R0 SHE ~»-  Trig: Free Run AvglHold: 1001100
AFGain:Low aAtten: 30 dB Radio Device: BTS

Ref Offset 331 dB Mkr3 5.832574 GH
Ref 23.31 dBm

d
o
P
..mm'-,\"‘ﬁw\rn‘v\"“‘

iCenter 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Occupled Bandwidth Total Power 20.4 dBm
17.657 MHz

Transmit Freq Error 32.013 kHz % of OBW Power  99.00 %

x dB Bandwidth 15.08 MHz x dB -6.00 dB

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 ac(VHT40)

Report No.: GTSL202204000115F05

Lowest channel 5755MHz

Antennal

Antenna2

EE——p—————r
Center Freq: 5.765000000 GHz Radic 5td: None
Trig: Free Run AvgiHold: 1007100

sAnen: 30 dB

g
Center Freq 5.755000000 GHz

AFGoiniow Radio Device: BTS

Ref Offset 291 dB
Ref 22.91 dBm

.,,J.,.\v-luhfu.m'w\wu».\».-m ot
W
&
ke

(Center 5.755 GHz
#Res BW 100 kHz

Occupled Bandwidth Total Power FARK -1

35.896 MHz
1.638 kHz
3510 MHz  xdB

99.00 %
-6.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

= Kepsight Spectrum Anslyzer - Occuped BW

i
Center Freq 5.755000000 GHz

Ref Offset 292 dB
Ref 22.92 dBm

L2 ‘
I T YO

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.102 MHz

Transmit Freq Error 1

x dB Bandwidth

Center Freq: 5.765000000 GHz Radic 5td: None
Trig: Free Run AvgiHold: 1007100

sAnen: 30 dB

Radio Device: BTS
Mkr3 5.772547 GH

AFGain:Low

prtedatl o i

v

#VBW 300 kHz

Total Power 20.6 dBm

99.00 %
-6.00 dB

5.733 kHz % of OBW Power
35.06 MHz x dB

Highest channel 5795MHz

Antennal

Antenna2

034541 P v 2
Center Freq: 5.795000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.795000000 GHz

Radio Device: BTS

Mkr3 5.812545 GH
-4.7477 dBm|

AFGain:Low

Ref Offset 2.76 dB
Ref 22.76 dBm

ettt | posnosbisbogfoseiehor
1
W

b y/‘f i .
A eyl

(Center 5.795 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 20.6 dBm

35.939 MHz
12.361 kHz
35.07 MHz

% of OBW Power 99.00 %
x dB -6.00 dB

Transmit Freq Error

x dB Bandwidth

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.795000000 GH.

Ref Offset 3 dB
Ref 23.00 dBm

it

(Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.1
Transmit Freq Error

x dB Bandwidth

34546 PhMar 2,
Center Freq: 5.795000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

z

Radio Device: BTS

Mkr3 5.812557 GH
-6.5539 dBm

AFGain:Low

¢ 3
okl ket

\
\""m«l\‘dwb,\‘\h o

#VBW 300 kHz

Total Power 20.6 dBm

29 MHz
31,996 kHz
35.05MHz  xdB

99.00 %
-6.00 dB

% of OBW Power

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 ac(VHT80)

Report No.: GTSL202204000115F05

Antennal

Lowest channel 5775MHz

Antenna2

[ —————
g -

Center Freq: 6.775000000 GHz

». Trig: Free Run AvglHold: 100/100

sAnen: 30 dB

Ref Offset 2.98 dB
Ref 22.98 dBm

(Center 5.775 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 21.0 dBm

75.310 MHz
-4.997 kHz
75.07 MHz

% of OBW Power  99.00 %
x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

03:51:24 PMM;
Radio Sid: None

Radio Device: BTS

Span 120 MHz|
Sweep 12 ms|

= Kepsight Spectrum Anslyzer - Occuped BW
o«

Center Freq 5.775000000 GHz

Ref Offset 305 dB
Ref 23.05 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupled Bandwidth

75.440 MHz
7.581 kHz
75.00 MHz  xdB

Transmit Freq Error

x dB Bandwidth

035130 PM

Center Freq: 5.775000000 GHz Radio Std: None
». Trig: Free Run AvglHold: 100/100
sanen: 30 4B Radio Device: BTS

5

X 6 GH.
-6.0321 dBm

Span 120 MHz|

#VBW 300 kHz Sweep 12 msj

Total Power 20.7 dBm

99.00 %
-6.00 dB

% of OBW Power

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

7.4 Power Spectral Density

Report No.: GTSL202204000115F05

Test Requirement: FCC Partl5 E Section 15.407(a)(3)
Test Method: ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01
Limit: 30dBm/500kHz
Test setup:
Spectrum Analyzer
o Y s o
f“‘-\ o Y o
e Y o o |
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Power Spectral Density (dBm)
Limit
Test CH 802.11a (dBm/500kHz) Result
Antenna 1 Antenna 2 Antenna 1+2
149 4.116 3.747
30.00 Pass
165 4.049 3.401
Power Spectral Density (dBm)
Limit
Test CH 802.11n(HT20) (dBm/500kHz) Result
Antenna 1 Antenna 2 Antenna 1+2
149 1.542 1.202 4.386
30.00 Pass
165 1.259 1.278 4.279

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 36 of 68



GTS

Report No.: GTSL202204000115F05

Power Spectral Density (dBm)
Test CH 802.11n(HT40) Ll Result
’ (dBm/500kHz)
Antenna 1l Antenna 2 Antenna 1+2
151 -1.064 -1.97 1.517
30.00 Pass
159 -1.695 -1.487 1.421
Power Spectral Density (dBm)
Limit
Test CH 802.11ac(VHT20) (dBm/500kHz) Result
Antenna 1l Antenna 2 Antenna 1+2
149 1.762 0.969 4.394
30.00 Pass
165 1.317 1.412 4.375
Power Spectral Density (dBm)
Limit
Test CH 802.11ac(VHTA40) (dBm/500kHz) Result
Antenna 1 Antenna 2 Antenna 1+2
151 -1.319 -1.988 1.37
30.00 Pass
159 -1.966 -2.232 0.913
Power Spectral Density (dBm)
Limit
Test CH 802.11ac(VHTA40) (dBm/500kHz) Result
Antenna 1 Antenna 2 Antenna 1+2
155 -4.737 -5.111 -1.91 30.00 Pass
Remark: “---“is not applicable
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 37 of 68




GTS

Report No.: GTSL202204000115F05

Test plot as follows:
Test mode: 802.11a

Lowest channel 5745MHz

Antennal Antenna2

g
5 7 5
. Trig: Free Run Aw;m';?mnwnn Center Freq 5.745000000 GHz 0 ~w». Trig: Free Run Avng\I;?mn‘mﬂ
sAmen: 30 dB Ga sAmen: 30 dB
P Mkr1 5.744 007 GHZ ” Mkr1 5.746 275 GHZ
Ref Offget 2.87 dB Ref Offset 297 dB -
Ref 20.00 dBm 4.116 dBm v Ref 20.00 dBm 3.747 dBm

g
Center Freq 5.745000000 GHz

1

Center 5.74500 GHz Span 30.00 MHz Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts] #Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts]

Highest channel 5825MHz

Antennal Antenna2

[ ¥eyight Spectns
g -

Keysght Spectrum Analyer - Suiept 54
&

Center Freq 5.825000000 GHz Avg Type: RMS
= . Trig: Free Run AvglHald: 1001100
satten: 30 6B

Center Freq 5.825000000 GHz Avg Type: RMS
= o Trig: Free Run AvglHald: 1001100
satten: 30 6B

Ref Offset 2.96 dB
Ref 20.00 dBm

Ref Offset 3.31 dB
i Ref 20.00 dBm

Center 5.82500 GHz Span 30.00 MHz
k #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts)

Center 5.82500 GHz Span 30.00 MHz

k #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts]

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202204000115F05

Test mode: 802.11 n(HT20)

Lowest channel 5745MHz

Antennal Antenna2

Keysight Spectrum Analyzer - Swiept 54
5

Veysight Spectrum Anahizer - Swept SA
1

- 7. Avg Type: RMS
Center Freq 5.745000000 GHz - . Trig: Fres Run AWT:H:M bk
sAtten: 30 6B

7: Avg Type: RMS
Center Freq 5.745000000 GHz e Trig:FresRun Avﬂleg\I?; g
sAtten: 30 6B
Ref Offset 287 dB Mkr1 5.744 499 GHz|

5 Mkr1 5.743 839 GHz|
Ref Offset 297 dB
Ref 20.00 dBm 1.542 dBm)|

Ref 20.00 dBm 1.202 dEBm|

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts]

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts]

Highest channel 5825MHz

Antennal Antenna2

[T —— - ——rTY

[ —— - ——rTY

g
Center Freq 5.825000000 GHz . Trig: FreaRun AW‘I;? mmsm
sAnen: 30 4B

4 Type: RMS
. Trig: Free Run AvglHold: 100/100
sanen: 30 4B C
2
Ref Offset 2.96 dB Mkr1 5.825 597 GHz|

Mkr1 5.824 394 GHz
Ref Offset 3.31 dB
Ref 20.00 dBm 1.259 dBm|

Ref 20.00 dBm 1.278 dBm)|

Center 5.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts)

Center 5.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.333 ms (10001 pts]

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 39 of 68



GTS

Test mode: 802.11 n(HT40)

Report No.: GTSL202204000115F05

Lowest channel 5755MHz

Antennal

Antenna2

[T —— - ——rTY

&
7! Avg Type: RMS
Center Freq 5.755000000 GHz - o Trig: FresRun Av;r«:\?wowno
sAtten: 30 6B
Mkr1 5.756 866 GHz|
-1.064 dEBm|

Ref Offset 291 dB
Ref 20.00 dBm

1
et v e e,
\/f .

f i
f I
I )
I
|

Center 5.75500 GHz
#Res BW 510 kHz

Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

#VBW 1.5 MHz*

[ Kyt Spectnam Ansiyzer - Swept 54
i«

Center Freq 5.755000000 GHz

Ref Offset 292 dB
Ref 20.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz

. Trig: Free Run
#Atten: 30 0B

#VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.757 766 GHzZ
-1.970 dBm)|

Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

Highest channel 5795MHz

Antennal

Antenna2

[ Veght Spectnum Analyzer - Suept 54
&

. Trig: Free Run AvglHold: 100100

Center Freq 5.795000000 GHz Avg Type: RMS
- " sanen: 3048

Mkr1 5.799 020 GHz|
-1.695 dBm)|

Ref Offset 2.76 dB
Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 510 kHz

Span 60.00 MHz
Sweep 1.333 ms (10001 pts)

#VBW 1.5 MHz*

[ Veysght Spectnum Analyzer - Suept 54
g -

Center Freq 5.795000000 GHz

Ref Offset 3 dB
Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 510 kHz

~»- Trig: FraeRun
#Atten: 30 dB

#VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Test mode: 802.11 ac(VHT?20)

Report No.: GTSL202204000115F05

Lowest channel 5745MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Swiept 54
5

) 7 Avg Type: RMS
Center Freq 5.745000000 GHz . T FreRm M;Hg‘l;e e
sAtten: 30 6B
a8 Mkr1 5.743 854 GHz|
Ref Offset 2,87 dB
Ref 20.00 dBm 1.762 dBm|

Center 5.74500 GHz Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

#Res BW 510 kHz #VBW 1.5 MHz*

Veysight Spectrum Anahizer - Swept SA
e

Center Freq 5.745000000 GHz

Ref Offset 297 dB
Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 510 kHz

. Trig: Free Run
#Atten: 30 0B

#VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.746 458 GHz
0.969 dBm)|

Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

Highest channel 5825MHz

Antennal

Keysight Spectrum Analyzer - Swept 54

Antenna2

Keysight Spectrum Analyzer - Swiept 54

Avg Type: RMS _

AvglHeld: 1001100

Mkr1 5.823 518 GHZ
1.317 dBm)|

g
Center Freq 5.825000000 GHz . Trig: Fres Run

aAtten: 30 dB

Ref Offset 296 dB
Ref 20.00 dBm

Span 30.00 MHz
Sweep 1.333 ms (10001 pts)

Center 5.82500 GHz
#Res BW 510 kHz

#VBW 1.5 MHz*

&
Center Freq 5.825000000 GHz

Ref Offset 331 dB
v Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz

Trig: Free Run

" sanen: 3048

#VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.823 944 GHz
1.412 dBm)|

Span 30.00 MHz
Sweep 1.333 ms (10001 pts]

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 ac(VHT40)

Report No.: GTSL202204000115F05

Antennal

Lowest channel 5755MHz

Antenna2

[ —T— - ——TY
g -

Center Freq 5.755000000 GHz
. Trig: Free Run
satten: 30 6B

Ref Offset 291 dB
Ref 20.00 dBm

Center 5.75500 GHz

f#Res BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.752 972 GHZ
-1.319 dBm)|

Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

[ Kyt Spectnam Ansiyzer - Swept 54

0 -
Center Freq 5.755000000 GHz

Ref Offset 292 dB
Ref 20.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz

~»- Trig: FraeRun
#Atten: 30 dB

#VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.756 800 GHz
-1.988 dBm)|

Span 60.00 MHz
Sweep 1.333 ms (10001 pts]

Antennal

Antenna2

Keysight Spectrum Analyzer - Swiept 54
5

Center Freq 5.795000000 GHz
. Trig: FreeRun
sAtten: 30 6B

Ref Offset 2.76 dB
Ref 20.00 dBm

y

Y
| ¥

i, ey
—" P 3 L S

Center 5.79500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.798 654 GHz|
-1.966 dBm|

L —

Span 60.00 MHz
Sweep 1.333 ms (10001 pts)

Keysight Spectrum Analyer - Swiept 54
5

Center Freq 5.795000000 GHz

Ref Offset 3 dB
Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 510 kHz

~»- Trig: FraeRun
#Atten: 30 dB

#VBW 1.5 MHz*

Avg Type: RMS
AvglHeld: 1001100

Mkr1 5.794 040 GHz
-2.232 dBm)|

Span 60.00 MHz
Sweep 1.333 ms (10001 pts]
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Lowest channel 5775MHz

Antennal

Antenna2

e ——————Y

Avg Type: RMS
NG Tast —»—  Trig: Free Run AvglHeld: 1001100
FGainiLow aAten: 30 6B

g
Center Freq 5.775000000 GHz

Ref Offset 298 dB
Ref 20.00 dBm

f

; P N
s M A
] |
] f

|

/

P ke

Span 120.0 MHz

Center 5.77500 GHz
Sweep 1.333 ms (10001 pts]

#Res BW 510 kHz #VBW 1.5 MHz*

[ Kyt Spectnam Ansiyzer - Swept 54

0 -
= Avg Type: RMS
Center Freq 5.775000000 GHz - o Trig: FresRun AWT:H:M bk

Ref Offset 306 dB Mkr1 5.7
0 dB/di Ref 20.00 dBm

B ittt st ST :
f I
|

\
u“""“-v"*m..,\w.-.

Span 120.0 MHz

Center 5.77500 GHz
Sweep 1.333 ms (10001 pts]

#Res BW 510 kHz #VBW 1.5 MHz*
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7.5 Band edge

Report No.: GTSL202204000115F05

7.5.1 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI| C63.10: 2013

Test Frequency Range:

9kHz to 40GHz, only worse case is reported

Test site:

Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
BRI oz RMS IMHz | 3MHz RMS

Limit;

All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or
more above or below the band edge increasing linearly to 10 dBm/MHz
at 25 MHz above or below the band edge, and from 25 MHz above or
below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the

Test setup:

band edge increasing linearly to a level of 27 dBm/MHz at the band edge.
" LLLALAALALLL m | A\ | |

Test Antenna-

Tum Tablev -

<150¢cm >,

IV Egﬁici]—{ Px:a::xpixﬂ?’ /

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from O degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
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worst case mode is recorded in the report.
Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass
Remarks:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.

3. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

4. According to KDB 789033 D02v02r01 section G) 1) d),for measurements above 1000 MHz @3m
distance, the limit of field strength is computed as follows:

E[dBuV/m] = EIRP[dBm] + 95.2;
E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
E[dBuV/m] = 10 + 95.2 = 105.2dBuV/m.
E[dBuV/m] = 15.6 + 95.2 = 110.8dBuV/m.
E[dBuV/m] = 27 + 95.2 = 122.2dBuV/m.
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Measurement data:

Report No.: GTSL202204000115F05

IEEE 802.11a

Peak value:

Frequency e AnteRgs o RigD Level Limit Line O_ve_r el
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization

(dBuV) (dB/m) (dB) (dB) (dB)

5650 33.98 32.36 9.72 23.83 52.23 68.2 -15.97 Horizontal
5700 32.13 32.5 9.79 23.84 50.58 105.2 -54.62 Horizontal
5720 28.4 32.53 9.81 23.85 46.89 110.8 -63.91 Horizontal
5725 31.69 32.53 9.83 23.86 50.19 122.2 -72.01 Horizontal
5850 33.3 32.7 9.99 23.87 52.12 122.2 -70.08 Horizontal
5855 29.76 32.72 9.99 23.88 48.59 110.8 -62.21 Horizontal
5875 32.12 32.74 10.04 23.89 51.01 105.2 -54.19 Horizontal
5925 30 32.8 10.11 23.9 49.01 68.2 -19.19 Horizontal
5650 30.62 32.36 9.72 23.83 48.87 68.2 -19.33 Vertical
5700 27.04 325 9.79 23.84 45.49 105.2 -59.71 Vertical
5720 30.72 32.53 9.81 23.85 49.21 110.8 -61.59 Vertical
5725 31.82 32.53 9.83 23.86 50.32 122.2 -71.88 Vertical
5850 28.02 32.7 9.99 23.87 46.84 122.2 -75.36 Vertical
5855 33.08 32.72 9.99 23.88 51.91 110.8 -58.89 Vertical
5875 29.26 32.74 10.04 23.89 48.15 105.2 -57.05 Vertical
5925 30.6 32.8 10.11 23.9 49.61 68.2 -18.59 Vertical
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IEEE 802.11n HT20

Peak value:

Frequency Read AIEANG Eanle ereamy Level Limit Line Qvgr NN
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization

(dBuv) (dB/m) (dB) (dB) (dB)

5650 29.53 32.36 9.72 23.83 47.78 68.2 -20.42 Horizontal
5700 30.33 32.5 9.79 23.84 48.78 105.2 -56.42 Horizontal
5720 31.31 32.53 9.81 23.85 49.8 110.8 -61 Horizontal
5725 31.71 32.53 9.83 23.86 50.21 122.2 -71.99 Horizontal
5850 35.31 32.7 9.99 23.87 54.13 122.2 -68.07 Horizontal
5855 31.06 32.72 9.99 23.88 49.89 110.8 -60.91 Horizontal
5875 35.23 32.74 10.04 23.89 54.12 105.2 -51.08 Horizontal
5925 35.93 32.8 10.11 23.9 54.94 68.2 -13.26 Horizontal
5650 34.33 32.36 9.72 23.83 52.58 68.2 -15.62 Vertical
5700 34.58 32.5 9.79 23.84 53.03 105.2 -52.17 Vertical
5720 34.95 32.53 9.81 23.85 53.44 110.8 -57.36 Vertical
5725 31.21 32.53 9.83 23.86 49.71 122.2 -72.49 Vertical
5850 34.16 32.7 9.99 23.87 52.98 122.2 -69.22 Vertical
5855 35.68 32.72 9.99 23.88 54.51 110.8 -56.29 Vertical
5875 30.43 32.74 10.04 23.89 49.32 105.2 -55.88 Vertical
5925 35.92 32.8 10.11 23.9 54.93 68.2 -13.27 Vertical
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IEEE 802.11ac HT20

Peak value:

egUeneH E&?\?eo: Alng:?gra (I:_?)z!se Plzrzgtrgrp b UL e S\rﬁ; Polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
5650 34.41 32.36 9.72 23.83 52.66 68.2 -15.54 Horizontal
5700 35.32 32.5 9.79 23.84 53.77 105.2 -51.43 Horizontal
5720 35.61 32.53 9.81 23.85 54.1 110.8 -56.7 Horizontal
5725 35.76 32.53 9.83 23.86 54.26 122.2 -67.94 Horizontal
5850 32.37 32.7 9.99 23.87 51.19 122.2 -71.01 Horizontal
5855 36.1 32.72 9.99 23.88 54.93 110.8 -55.87 Horizontal
5875 33.73 32.74 10.04 23.89 52.62 105.2 -52.58 Horizontal
5925 33.23 32.8 10.11 23.9 52.24 68.2 -15.96 Horizontal
5650 35.28 32.36 9.72 23.83 53.53 68.2 -14.67 Vertical
5700 34.74 325 9.79 23.84 53.19 105.2 -52.01 Vertical
5720 33.61 32.53 9.81 23.85 52.1 110.8 -58.7 Vertical
5725 35.12 32.53 9.83 23.86 53.62 122.2 -68.58 Vertical
5850 37.32 32.7 9.99 23.87 56.14 122.2 -66.06 Vertical
5855 33.51 32.72 9.99 23.88 52.34 110.8 -58.46 Vertical
5875 34.05 32.74 10.04 23.89 52.94 105.2 -52.26 Vertical
5925 37.29 32.8 10.11 23.9 56.3 68.2 -11.9 Vertical
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IEEE 802.11n HT40

Peak value:

RICqUErEH E&?\?eo: A:;i?gra (I:_?)z!se Plzrzgtrgrp ey pICLIne S\rﬁ; Polarization
(MHz) (dBuv) (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)
5650 34.5 32.36 9.72 23.83 52.75 68.2 -15.45 Horizontal
5700 36.52 32.5 9.79 23.84 54.97 105.2 -50.23 Horizontal
5720 36.16 32.53 9.81 23.85 54.65 110.8 -56.15 Horizontal
5725 36.82 32.53 9.83 23.86 55.32 122.2 -66.88 Horizontal
5850 35.11 32.7 9.99 23.87 53.93 122.2 -68.27 Horizontal
5855 35.83 32.72 9.99 23.88 54.66 110.8 -56.14 Horizontal
5875 37.18 32.74 10.04 23.89 56.07 105.2 -49.13 Horizontal
5925 34.94 32.8 10.11 23.9 53.95 68.2 -14.25 Horizontal
5650 34.36 32.36 9.72 23.83 52.61 68.2 -15.59 Vertical
5700 31.62 32.5 9.79 23.84 50.07 105.2 -55.13 Vertical
5720 33.47 32.53 9.81 23.85 51.96 110.8 -58.84 Vertical
5725 36.18 32.53 9.83 23.86 54.68 122.2 -67.52 Vertical
5850 32.52 32.7 9.99 23.87 51.34 122.2 -70.86 Vertical
5855 31.38 32.72 9.99 23.88 50.21 110.8 -60.59 Vertical
5875 37.22 32.74 10.04 23.89 56.11 105.2 -49.09 Vertical
5925 35.87 32.8 10.11 23.9 54.88 68.2 -13.32 Vertical
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IEEE 802.11ac HT40

Peak value:
Freauency | (i | actor | Loss | Facor | ievel{LmiLne | S| poagon
(dBuV) (dB/m) (dB) (dB) (dB)

5650 34.83 32.36 9.72 23.83 53.08 68.2 -15.12 Horizontal
5700 35.72 32.5 9.79 23.84 54.17 105.2 -51.03 Horizontal
5720 33.19 32.53 9.81 23.85 51.68 110.8 -59.12 Horizontal
5725 31.53 32.53 9.83 23.86 50.03 122.2 -72.17 Horizontal
5850 36.23 32.7 9.99 23.87 55.05 122.2 -67.15 Horizontal
5855 32.31 32.72 9.99 23.88 51.14 110.8 -59.66 Horizontal
5875 29.2 32.74 10.04 23.89 48.09 105.2 -57.11 Horizontal
5925 30.32 32.8 10.11 23.9 49.33 68.2 -18.87 Horizontal
5650 30.02 32.36 9.72 23.83 48.27 68.2 -19.93 Vertical
5700 34.37 32.5 9.79 23.84 52.82 105.2 -52.38 Vertical
5720 32.02 32.53 9.81 23.85 50.51 110.8 -60.29 Vertical
5725 35.27 32.53 9.83 23.86 53.77 122.2 -68.43 Vertical
5850 31.17 32.7 9.99 23.87 49.99 122.2 -72.21 Vertical
5855 34.62 32.72 9.99 23.88 53.45 110.8 -57.35 Vertical
5875 33.72 32.74 10.04 23.89 52.61 105.2 -52.59 Vertical
5925 31.44 32.8 10.11 23.9 50.45 68.2 -17.75 Vertical
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IEEE 802.11ac HT80

Peak value:
Freauency | (g | actor | Loss | Facor | ievel{LmiLne | S| poagor
(dBuV) (dB/m) (dB) (dB) (dB)

5650 37.59 32.36 9.72 23.83 55.84 68.2 -12.36 Horizontal
5700 30.26 32.5 9.79 23.84 48.71 105.2 -56.49 Horizontal
5720 37.12 32.53 9.81 23.85 55.61 110.8 -55.19 Horizontal
5725 31.27 32.53 9.83 23.86 49.77 122.2 -72.43 Horizontal
5850 35.54 32.7 9.99 23.87 54.36 122.2 -67.84 Horizontal
5855 31.8 32.72 9.99 23.88 50.63 110.8 -60.17 Horizontal
5875 31.47 32.74 10.04 23.89 50.36 105.2 -54.84 Horizontal
5925 35.27 32.8 10.11 23.9 54.28 68.2 -13.92 Horizontal
5650 30.65 32.36 9.72 23.83 48.9 68.2 -19.3 Vertical
5700 35.76 32.5 9.79 23.84 54.21 105.2 -50.99 Vertical
5720 37.1 32.53 9.81 23.85 55.59 110.8 -55.21 Vertical
5725 34.75 32.53 9.83 23.86 53.25 122.2 -68.95 Vertical
5850 36.02 32.7 9.99 23.87 54.84 122.2 -67.36 Vertical
5855 33.69 32.72 9.99 23.88 52.52 110.8 -58.28 Vertical
5875 31.74 32.74 10.04 23.89 50.63 105.2 -54.57 Vertical
5925 32.75 32.8 10.11 239 51.76 68.2 -16.44 Vertical
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7.6 Spurious Emission

7.6.1 Radiated Emission Method

Test Requirement: FCC Partl5 C Section 15.209, 15.205, Part 15E Section 15.407(b)(4)

Test Method: ANSI| C63.10:2013

Test Frequency Range: 9kHz to 40GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak | 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
R AV IMHz | 3MHz | Average Value
Limit: . Measurement
Frequency Limit (uV/m) Value Distance
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP .
m
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP
Frequency Limit (dBuV/m) Remark
68.20 Peak Value
ARovR LGhE 54.00 Average Value
Test setup: For radiated emissions from 9kHz to 30MHz

[EUT/]

AR AR AR AAMY

For radiated emissions from 30MHz to1GHz
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14

[ Receiverv | { Preamplifier. ]

For radiated emissions above 1GHz

| S
Test Antenna.

<Ilm .. 4m >

Tum Tablev -
<150¢cm >, ‘
Lt A
= I Receiver. ]—[ Preamplifier: ]
Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below

1GHz and 1.5 meters for above 1GHz) above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position
of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
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And found the X axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25 °C ‘ Humid.: ’ 52% Press.: 1012mbar
Test voltage: DC 12V Powered by adaptor)

Test results: Pass

Remarks:

1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

2. all were test, For 802.11b only the ANT A test result recorded in the report. For 802.11n/ac only the
MIMO test result recorded in the report.

Measurement Data:

9 kHz ~ 30 MHz

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB
lower than the limit line per 15.31(0) was not reported.
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Below 1GHz
Pre-scan all test modes, found worst case at 802.11n(HT20) 5745MHz of MIMO, and so only show the test
result of 802.11n(HT20) 5745MHz of MIMO.

Report No.: GTSL202204000115F05

Horizontal:
70.0 dBu¥/m
60
FIC_PART15 B_03m_QP
50
|
40 1 2 % ﬁ
30 " ﬁnn WN h } n J.AJ\.: WW“WI” k
w T wr” i ]lp” MM peal
20 M | MM
L "] T
10
0.0
30.000 60000 90.000 (MHz] 300.000 600.000 1000.0
No. | Frequency Reading Factor Level Limit Margin Remark
(MH2z) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 244.2321 25.54 13.43 38.97 46.00 7.03 QP
2 294.1136 24.66 14.62 39.28 46.00 6.72 QP
3 375.9384 24.11 16.35 40.46 46.00 5.54 QP
4 478.8455 21.91 18.34 40.25 46.00 5.75 QP
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Vertical:
70.0 dBu¥/m
60
FIC_PART15_B_03m_OP
50
|
40
4
3 n
2 " 1 nin " k
N I ,,\M W W%”WM TR RN L
O PO P N
W oy
10
0.0
30.000 60.000 90.000 (MHz] 300.000 600.000 1000.0
No. | Frequency Reading Factor Level Limit Margin Remark
(MH2) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 37.0248 16.04 13.44 29.48 40.00 10.52 QP
2 87.4175 17.81 11.00 28.81 40.00 11.19 QP
3 236.6447 19.89 13.22 33.11 46.00 12.89 QP
4 480.5276 17.60 18.37 35.97 46.00 10.03 QP
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Above 1GHz:
802.11a Test Frequency: 5745MHz
ko isie Read | Antenna | Cable Preamp ool Limit Over
(I\q/IHz) y Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11490 29.35 394 8.73 36.3 41.18 68.2 -27.02 Horizontal
17235 29.63 41 11.37 36.28 45.72 68.2 -22.48 Horizontal
11490 31.39 39.4 8.73 36.3 43.22 68.2 -24.98 Vertical
17235 28.41 41 11.37 36.28 445 68.2 -23.7 Vertical
802.11a Test Frequency: 5785MHz
Eroa i Read | Antenna | Cable | Preamp Feval Limit Over
(I\q/IHz) y Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dBuV/m) (dB)
11570 27.28 39.28 8.77 36.29 39.04 68.2 -28.87 Horizontal
17355 30.97 41.52 11.48 36.26 47.71 68.2 -20.11 Horizontal
11570 31.43 39.28 8.77 36.29 43.19 68.2 -24.02 Vertical
17355 25.93 41.52 11.48 36.26 42.67 68.2 -25.43 Vertical
802.11a Test Frequency: 5825MHz
Read | Antenna | Cable | Preamp Limit Over
Fr((e&ti'ezr;cy Level Factor Loss Factor ( dELSi\\//(j:'n) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11650 30.99 39.16 8.79 36.27 42.67 68.2 -25.02 Horizontal
17475 26.57 42.3 11.58 36.25 44.2 68.2 -23.44 Horizontal
11650 29.78 39.16 8.79 36.27 41.46 68.2 -26.39 Vertical
17475 26.41 42.3 11.58 36.25 44.04 68.2 -24.12 Vertical
802.11n(HT20) Test Frequency: 5745MHz
Eramiieng Read | Antenna | Cable | Preamp el Limit Over
(l\clez) y Level Factor Loss Factor (dBuv/m) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11490 32.49 39.4 8.73 36.3 44.32 68.2 -23.26 Horizontal
17235 29.73 41 11.37 36.28 45.82 68.2 -22.3 Horizontal
11490 27.38 39.4 8.73 36.3 39.21 68.2 -28.95 Vertical
17235 30.9 41 11.37 36.28 46.99 68.2 -21.16 Vertical
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Report No.: GTSL202204000115F05

802.11n(HT20) Test Frequency: 5785MHz
SRR Read | Antenna | Cable | Preamp o) Limit Over
(l\q/IHz) Y1 Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) | (dB/m) (dB) (dB) (dBuV/m) (dB)
11570 33.57 39.28 8.77 36.29 45.33 68.2 -22.73 Horizontal
17355 30.04 41.52 11.48 36.26 46.78 68.2 -20.74 Horizontal
11570 33.37 39.28 8.77 36.29 45.13 68.2 -22.51 Vertical
17355 26 41.52 11.48 36.26 42.74 68.2 -24.57 Vertical
802.11n(HT20) Test Frequency: 5825MHz
S Read | Antenna | Cable | Preamp Fevai Limit Over
(l\(jIHz) Y1 Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) | (dB/m) (dB) (dB) (dBuV/m) (dB)
11650 32.88 39.16 8.79 36.27 44.56 68.2 -23.48 Horizontal
17475 30.31 42.3 11.58 36.25 47.94 68.2 -20.27 Horizontal
11650 30.31 39.16 8.79 36.27 41.99 68.2 -25.64 Vertical
17475 29.87 42.3 11.58 36.25 47.5 68.2 -20.54 Vertical
802.11n(HT40) Test Frequency: 5755MHz
Ereauand Read | Antenna | Cable | Preamp Lavel Limit Over
(I\q/IHz) Y1 Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) | (dB/m) (dB) (dB) (dBuV/m) (dB)
11510 28.09 39.4 8.74 36.3 39.93 68.2 -27.59 Horizontal
17265 27.74 41.26 11.4 36.27 44.13 68.2 -23.78 Horizontal
11510 31.03 39.4 8.74 36.3 42.87 68.2 -24.81 Vertical
17265 25.59 41.26 11.4 36.27 41.98 68.2 -25.53 Vertical
802.11n(HT40) Test Frequency: 5795MHz
Eroatiane Read | Antenna | Cable | Preamp LA Limit Over
(l\(lez) Y1 Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) | (dB/m) (dB) (dB) (dBuV/m) (dB)
11590 30.88 39.22 8.77 36.28 42.59 68.2 -24.93 Horizontal
17385 27.69 41.78 11.51 36.26 44.72 68.2 -23.08 Horizontal
11590 30.27 39.22 8.77 36.28 41.98 68.2 -25.66 Vertical
17385 29.13 41.78 11.51 36.26 46.16 68.2 -21.45 Vertical
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Report No.: GTSL202204000115F05

802.11ac(HT20) Test Frequency: 5745MHz
SRR Read | Antenna | Cable | Preamp o) Limit Over
(l\q/IHz) p Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11490 30.52 394 8.73 36.3 42.35 68.2 -25.4 Horizontal
17235 27.58 41 11.37 36.28 43.67 68.2 -24.18 Horizontal
11490 29.82 39.4 8.73 36.3 41.65 68.2 -26.01 Vertical
17235 30.61 41 11.37 36.28 46.7 68.2 -21.46 Vertical
802.11ac(HT20) Test Frequency: 5785MHz
Er St Read | Antenna | Cable | Preamp Fevai Limit Over
(l\(jIHz) Y Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11570 30.14 39.28 8.77 36.29 41.9 68.2 -25.71 Horizontal
17355 27.71 41.52 11.48 36.26 44.45 68.2 -23.34 Horizontal
11570 27.6 39.28 8.77 36.29 39.36 68.2 -28.61 Vertical
17355 30.78 41.52 11.48 36.26 47.52 68.2 -20.89 Vertical
802.11ac(HT20) Test Frequency: 5825MHz
Ereotany Read | Antenna | Cable | Preamp Vel Limit Over
(l\clez) b Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11650 31.06 39.16 8.79 36.27 42.74 68.2 -25.43 Horizontal
17475 28.94 42.3 11.58 36.25 46.57 68.2 -21.49 Horizontal
11650 27.73 39.16 8.79 36.27 39.41 68.2 -28.42 Vertical
17475 25.85 42.3 11.58 36.25 43.48 68.2 -23.99 Vertical
802.11ac(HT40) Test Frequency: 5755MHz
Eroatiane Read | Antenna | Cable | Preamp LA Limit Over
(l\(lez) Y Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dBuV/m) (dB)
11510 27.21 39.4 8.74 36.3 39.05 68.2 -28.51 Horizontal
17265 29.87 41.26 114 36.27 46.26 68.2 -21.15 Horizontal
11510 33.02 39.4 8.74 36.3 44.86 68.2 -22.55 Vertical
17265 30.54 41.26 11.4 36.27 46.93 68.2 -20.83 Vertical
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Report No.: GTSL202204000115F05

802.11ac(HT40) Test Frequency: 5795MHz
Frequency Read | Antenna | Cable | Preamp o) Li.mit Qvgr W
(MHz) Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuv) | (dB/m) (dB) (dB) (dBuV/m) (dB)
11590 33.58 39.22 8.77 36.28 45.29 68.2 -22.14 Horizontal
17385 25.53 41.78 11.51 36.26 42.56 68.2 -25.48 Horizontal
11590 30.64 39.22 8.77 36.28 42.35 68.2 -25.14 Vertical
17385 26.67 41.78 11.51 36.26 43.7 68.2 -24.28 Vertical
802.11ac(HT80) Test Frequency: 5775MHz
Frequency Read | Antenna | Cable | Preamp el Li.mit O_ve_r TS2ns
(MHz) Level Factor Loss Factor (dBuV/m) Line Limit Polarization
(dBuv) | (dB/m) (dB) (dB) (dBuV/m) (dB)
11550 28.36 39.34 8.76 36.29 40.17 68.2 -27.37 Horizontal
17325 27.74 41.52 11.45 36.26 44.45 68.2 -22.79 Horizontal
11550 27.71 39.34 8.76 36.29 39.52 68.2 -28.37 Vertical
17325 25.7 41.52 11.45 36.26 42.41 68.2 -25.3 Vertical
Notes:

1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. The test trace is same as the ambient noise (the test frequency range: 18GHz~40GHz), therefore no data
appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.
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7.7 Frequency stability

Report No.: GTSL202204000115F05

Test Requirement:

FCC Partl5 C Section 15.407(g)

Test Method:

ANSI| C63.10:2013, FCC Part 2.1055

Limit;

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for
compliance to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectrum analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Measurement data:

Report No.: GTSL202204000115F05

Frequency stability versus Temp.

Worst Case Operating Frequency: 5745MHz

0 minute 2 minute 5 minute 10 minute
Temp. Power
¢C) Supply(VDC) Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

-30 5 5745.009 1.57 P 5745.0198 3.45 P 5745.0146 2.54 P 5744.9828 -2.99 B
-20 5 5744.986 -2.44 ® 5744.9849 -2.63 P 5744.9933 -1.17 P 5744.9918 -1.43 P
-10 5 5744.9815 -3.22 P 5744.9767 -4.06 P 5744.9771 -3.99 P 5744.9824 -3.06 P

0 5 5745.024 4.18 P 5745.0192 3.34 P 5745.0224 3.9 P 5745.0176 3.06 P
10 5 5744.9562 -7.62 P 5744.954 -8.01 P 5744.9556 -7.73 P 5744.9525 -8.27 P
20 5 5744.9453 -9.52 B 5744.9464 -9.33 P 5744.9433 -9.87 P 5744.9482 -9.02 P
30 5 5745.0186 3.24 P 5745.0231 4.02 B2 5745.0245 4.26 P 5745.0229 3.99 P
40 5 5745.0078 1.36 P 5745.0105 1.83 P 5744.9947 -0.92 P 5745.0013 0.23 P
50 5 5744.9785 -3.74 P 5744.9714 -4.98 P 5744.974 -4.53 P 5744.9791 -3.64 P

Frequency stability versus Voltage.
Worst Case Operating Frequency: 5745MHz
0 minute 2 minute 5 minute 10 minute
Te;mp. Pcl)wer Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
¢C) Supply(VDC) Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

25 4.25 5745.0364 6.34 P 5745 0 P 5745.0201 35 P 5745.0115 2 P
25 5 5744.9936 -1.11 P 5744.9908 -1.6 P 5744.9891 -1.9 P 5744.9849 -2.63 P
25 5.75 5744.9724 -4.8 P 5744.9867 -2.32 P 5744.977 -4 P 5744.9737 -4.58 P
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Report No.: GTSL202204000115F05

Frequency stability versus Temp.

Worst Case Operating Frequency: 5785MHz

0 minute 2 minute 5 minute 10 minute
Jlemp: Rower Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
© Supply(VDC) Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

-30 5 5785.0119 2.06 P 5785.0066 1.14 P 5785.0059 1.02 P 5785.0134 2.32 P
-20 5 5784.9828 -2.97 B 5784.9828 -2.97 B 5784.994 -1.04 P 5784.9876 -2.14 P
-10 5 5784.9743 -4.44 P 5784.9804 -3.39 B 5784.9727 -4.72 P 5784.9771 -3.96 B

0 5 5785.02 3.46 P 5785.023 3.98 P 5785.0266 4.6 P 5785.0258 4.46 B
10 5 5784.9586 -7.16 P 5784.9489 -8.83 P 5784.9483 -8.94 P 5784.9577 -7.31 P
20 5 5784.943 -9.85 P 5784.9442 -9.65 P 5784.9475 -9.08 P 5784.9466 -9.23 P
30 5 5785.0269 4.65 P 5785.0263 4.55 P 5785.0192 3.32 P 5785.0279 4.82 P
40 5 5785.0088 1.52 P 5785.0046 0.8 P 5784.9991 -0.16 P 5785.0025 0.43 P
50 5 5784.9759 -4.17 P 5784.981 -3.28 B 5784.9715 -4.93 P 5784.976 -4.15 P

Frequency stability versus Voltage.
Worst Case Operating Frequency: 5785MHz
0 minute 2 minute 5 minute 10 minute
Temp. Power Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
(°C) | Supply(VDC) | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

25 4.25 5784.974 -4.49 B2 5784.9729 -4.68 P 5785 0 P 5784.9752 -4.29 i
25 5 5785.0222 3.84 P 5785.0179 3.09 B2 5785.027 4.67 P 5785.027 4.67 P
25 5.75 5785.0115 1.99 B 5785.0043 0.74 P2 5785.0007 0.12 P 5784.9969 -0.54 B
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Report No.: GTSL202204000115F05

Frequency stability versus Temp.

Worst Case Operating Frequency: 5825MHz

0 minute 2 minute 5 minute 10 minute
T(irgp. % Pclawer o | Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
© upply(vDC) Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)
-30 5 5825.0263 4.52 P 5825.0143 2.45 P 5825.0202 3.47 P 5825.0223 3.83 P
-20 5 5824.9878 -2.09 P 5824.9941 -1.01 P 5824.9886 -1.96 P 5824.9838 -2.78 P
-10 5 5824.9713 -4.93 P 5824.9777 -3.83 P 5824.9729 -4.65 P 5824.9729 -4.65 P
0 5 5825.0287 4.93 P 5825.0205 3.52 P 5825.0274 4.7 P 5825.0241 4.14 P
10 5 5824.9503 -8.53 P 5824.9546 -7.79 P 5824.9582 -7.18 P 5824.9492 -8.72 P
20 5 5824.944 -9.61 P 5824.9434 -9.72 P 5824.9465 -9.18 P 5824.9454 -9.37 P
30 5 5825.0209 3.59 P 5825.021 3.61 P 5825.019 3.26 P 5825.0287 4.93 P
40 5 5825.0045 0.77 P 5825.0093 1.6 P 5825.0018 0.31 P 5824.9961 -0.67 P
50 5 5824.9776 -3.85 P 5824.9777 -3.83 P 5824.9713 -4.93 P 5824.9814 -3.19 P
Frequency stability versus Voltage.
Worst Case Operating Frequency: 5825MHz
0 minute 2 minute 5 minute 10 minute
il Pc|>wer Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
(°C) | Supply(VDC) | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

25 4.25 5824.9786 -3.67 P 5824.9828 -2.95 P 5824.971 -4.98 P 5824.9857 -2.45 P
25 5 5825.0188 3.23 P 5825.0195 3.35 P 5825.0284 4.88 P 5825.0186 3.19 P
25 5.75 5825 0 P 5824.9956 -0.76 P 5825.003 0.52 P 5825.0099 1.7 P
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Report No.: GTSL202204000115F05

Frequency stability versus Temp.

Worst Case Operating Frequency: 5755MHz

0 minute 2 minute 5 minute 10 minute
T(irgp. % Pclawer o | Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
© upply(vDC) Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)
-30 5 5755.0275 4.78 P 5755.0175 3.04 P 5755.0263 4.57 P 5755.0273 4.74 P
-20 5 5754.9932 -1.18 P 5754.9879 -2.1 P 5754.9932 -1.18 P 5754.9854 -2.54 P
-10 5 5754.9759 -4.19 P 5754.9801 -3.46 P 5754.9754 -4.27 P 5754.9776 -3.89 P
0 5 5755.0225 3.91 P 5755.028 4.87 P 5755.0184 3.2 P 5755.0266 4.62 P
10 5 5754.9565 -7.56 P 5754.959 -7.12 P 5754.9584 -7.23 P 5754.9527 -8.22 P
20 5 5754.9433 -9.85 P 5754.9433 -9.85 P 5754.9453 -95 P 5754.9427 -9.96 P
30 5 5755.0174 3.02 P 5755.0222 3.86 P 5755.0176 3.06 P 5755.0223 3.87 P
40 5 5755.0055 0.96 P 5754.9997 -0.05 P 5754.999 -0.17 P 5755.0061 1.06 P
50 5 5754.9778 -3.86 P 5754.9799 -3.49 P 5754.9782 -3.79 P 5754.9721 -4.85 P
Frequency stability versus Voltage.
Worst Case Operating Frequency: 5755MHz
0 minute 2 minute 5 minute 10 minute
il Pc|>wer Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
(°C) | Supply(VDC) | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

25 4.25 5754.9817 -3.18 P 5754.9837 -2.83 P 5754.9739 -4.54 P 5754.9807 -3.35 P
25 5 5755.0232 4.03 P 5755.0237 4.12 P 5755.0222 3.86 P 5755.0188 3.27 P
25 5.75 5754.998 -0.35 P 5754.9948 -0.9 P 5754.9973 -0.47 P 5755.0069 1.2 P
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Report No.: GTSL202204000115F05

Frequency stability versus Temp.

Worst Case Operating Frequency: 5795MHz

0 minute 2 minute 5 minute 10 minute
T(irgp. % Pclawer o | Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
© upply(vDC) Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)
-30 5 5795.0156 2.69 P 5795.018 3.11 P 5795.0227 3.92 P 5795.0152 2.62 P
-20 5 5794.9937 -1.09 P 5794.9849 -2.61 P 5794.9921 -1.36 P 5794.9896 -1.79 P
-10 5 5794.9785 -3.71 P 5794.9757 -4.19 P 5794.9782 -3.76 P 5794.9742 -4.45 P
0 5 5795.0259 4.47 P 5795.023 3.97 P 5795.0243 4.19 P 5795.0239 4.12 P
10 5 5794.9538 -7.97 P 5794.9534 -8.04 P 5794.9511 -8.44 P 5794.9585 -7.16 P
20 5 5794.943 -9.84 P 5794.9435 -9.75 P 5794.9461 -9.3 P 5794.9473 -9.09 P
30 5 5795.0249 4.3 P 5795.0193 3.33 P 5795.0267 4.61 P 5795.0192 3.31 P
40 5 5794.9988 -0.21 P 5795.0031 0.53 P 5795.002 0.35 P 5795.0106 1.83 P
50 5 5794.9771 -3.95 P 5794.9726 -4.73 P 5794.9782 -3.76 P 5794.9787 -3.68 P
Frequency stability versus Voltage.
Worst Case Operating Frequency: 5795MHz
0 minute 2 minute 5 minute 10 minute
il Pc|>wer Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
(°C) | Supply(VDC) | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

25 4.25 5794.9822 -3.07 P 5794.9869 -2.26 P 5794.9728 -4.69 P 5794.9836 -2.83 P
25 5 5795.0191 3.3 P 5795.0227 3.92 P 5795.0187 3.23 P 5795.0257 4.43 P
25 5.75 5795.0024 0.41 P 5795.01 1.73 P 5795.0102 1.76 P 5795.0005 0.09 P
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Report No.: GTSL202204000115F05

Frequency stability versus Temp.

Worst Case Operating Frequency: 5775MHz

0 minute 2 minute 5 minute 10 minute
T(irgp. % Pclawer o | Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
© upply(vDC) Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)
-30 5 5775.0122 2.11 P 5775.0267 4.62 P 5775.0266 4.61 P 5775.0263 4.55 P
-20 5 5774.9839 -2.79 P 5774.9866 -2.32 P 5774.9923 -1.33 P 5774.9923 -1.33 P
-10 5 5774.9717 -4.9 P 5774.9811 -3.27 P 5774.9778 -3.84 P 5774.9739 -4.52 P
0 5 5775.0234 4.05 P 5775.0192 3.32 P 5775.0243 4.21 P 5775.0251 4.35 P
10 5 5774.9556 -7.69 P 5774.9535 -8.05 P 5774.9555 -7.71 P 5774.9514 -8.42 P
20 5 5774.9442 -9.66 P 5774.9429 -9.89 P 5774.9441 -9.68 P 5774.9475 -9.09 P
30 5 5775.0215 3.72 P 5775.0216 3.74 P 5775.0259 4.48 P 5775.0239 4.14 P
40 5 5775.0012 0.21 P 5775.003 0.52 P 5775.0038 0.66 P 5775.0105 1.82 P
50 5 5774.9767 -4.03 P 5774.9743 -4.45 P 5774.9716 -4.92 P 5774.9755 -4.24 P
Frequency stability versus Voltage.
Worst Case Operating Frequency: 5775MHz
0 minute 2 minute 5 minute 10 minute
il Pc|>wer Measured | Frequency Measured | Frequency Measured | Frequency Measured | Frequency
(°C) | Supply(VDC) | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F | Frequency Error P/F
(MHz) (ppm) (MHz) (ppm) (MHz) (ppm) (MHz) (ppm)

25 4.25 5774.9748 -4.36 P 5774.9766 -4.05 P 5774.985 -2.6 P 5774.9834 -2.87 P
25 5 5775.0285 4.94 P 5775.02 3.46 P 5775.0233 4.03 P 5775.0219 3.79 P
25 5.75 5775.0064 1.11 P 5775.007 1.21 P 5774.9971 -0.5 P 5775.0038 0.66 P

Note: P for PASS and F for Fail.
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8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Detalls

Reference to the appendix Il for details.
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